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Full SAR Test Report

Applicant Name: Shanghai Longcheer3g Technology Co.,Ltd
Applicant Address: No.1,Building 5, 299 Bisheng Rd, Zhangjiang Hi-Tech Park, Pudong,
Shanghai, P.R. China

The following samples were submitted and identified on behalf of the client as:

Sample Description Mobile phone

SGS Ref GSM10170698S01
Model Number W660

FCCID WLPW660

Final Software Version Tested | LQARZO1 240005 0.0.4
Final Hardware Version Tested | W660_344
Date Initial Sample Received 03-07,2010
Testing Start Date 03-08,2010
Testing End Date 03-17,2010

According to:
FCC 47CFR § 2.1093, IEEE Std C95.1-2005

IEEE1528-2003, OET Bulletin 65 Supplement C

Comments/ Conclusion:
The configuration tested complied to the certification requirements specified in this report.
Signed for on behalf of SGS

Iﬁ:—@’fx’ﬂ'\ ,!I»r:,r-./-f". ¥ ".ﬁ /% Xt{ﬂ_,

Project Manager Technical Manager

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at
http://www.sgs.com/terms_and _conditions.htm. and, for electronic format documents to Terms and Conditions for Electronic Documents at
www.sgs.com/terms e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any
holder of this document is advised that information contained heron reflects the company’s findings at the time of its intervention only and within the
limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction
from exercising all their rights and obligation under the transaction documents. This document cannot be reproduced except in full, without prior
written approval of the Company.Any unauthorised alteration, forgery or falsification of the content or appearance of this document is unlawful and
offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s)
tested and such sample(s) are retained for 30 days only
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1. Report Overview

This report details the results of testing carried out on the samples listed in section 17, the results contained in this test
report do not relate to other samples of the same product. The manufacturer should ensure that all products in series
production are in conformity with the product sample detailed in this report.

This report may only be reproduced and distributed in full. If the product in this test report is used in any configuration
other than that detailed in the test report, the manufacturer must ensure the new configuration complies with all relevant
standards and certification requirements. Any mention of SGS Shanghai Wireless Telecommunications lab or testing
done by SGS Shanghai Wireless Telecommunications lab made in connection with the distribution or use of the tested
product must be approved in writing by SGS Shanghai Wireless Telecommunications lab.

2. Test Lab Declaration or Comments

None

3. Applicant Declaration or Comments

None

4. Full Test Report

A full test report contains, within the results section, all the applicable test cases from the certification requirements of the
permanent reference documents of the listed certification bodies.

5. Partial Test Report

A partial test report contains within the results section a sub-set of all the applicable test cases from the certification
requirements of the permanent reference documents of the listed certification bodies.

6. Measurement Uncertainty

Measurements and results are all in compliance with the standards listed in section 12 of this report. All measurements
and results are recorded and maintained at the laboratory performing the tests and measurement uncertainties are taken
into account when comparing measurements to pass/ fail criteria.
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a C d e = i = k
b1 g
f(d,k) cxgle
: Section Tol Prob . | Div. Ci 1g Vi
Uncertainty Component - - :
in P1528 (%) Dist. (19) ui (%) | (Veff)
Probe calibration E.2.1 6.3 N 1 1 6.3 0
Axial isotropy E.2.2 0.5 R \/é (- Cp)ﬂ2 0.20 0
hemispherical isotropy E.2.2 2.6 R \/§ \JCo 1.06 0
Boundary effect E.2.3 0.8 R \/§ 1 0.46 o0
Linearity E.2.4 0.6 R J3 1 0.35 0
System detection limit E.2.5 0.25 R V3 1 0.15 o
Readout electronics E.2.6 0.3 N 1 1 0.3 c0
Response time E.2.7 0 R \/3 1 0 c0
Integration time E.2.8 2.6 R V3 1 15 %
RF ambient Condition -Noise E.6.1 3 R \/é 1 1.73 o0
RF ambient Condition - reflections E.6.1 3 R \/§ 1 1.73 0
Probe positioning- mechanical tolerance E.6.2 1.5 R \/§ 1 0.87 c0
Probe positioning- with respect to phantom E.6.3 2.9 R \/§ 1 1.67 0
Max. SAR evaluation E.5.2 R \/é 1 0.58 ©
Test sample positioning E.4.2 4 N 1 1 3.7 9
Device holder uncertainty E.4.1 3.6 N 1 1 3.6 o0
Output power variation -SAR drift measurement 6.62 5 R J3 1 2.89 c0
Phantom uncertainty 1 0
_ E.3.1 4 R V3 2.31
(shape and thickness tolerances)
Liquid conductivity 0.64 0
E.3.2 5 R \/é 1.85
- deviation from target values
Liquid conductivity 0.64 5
E.3.2 4 N 1 2.56
- measurement uncertainty
Liquid ittivit 0.6 0
1que permitvity E.3.3 5 R \/§ 1.73
- deviation from target values
Liquid permittivit 0.6 5
qauiap Y E.3.3 4 N 1 2.40
- measurement uncertainty
Combined standard uncertainty RSS 10.71 430
Expanded uncertainty
K=2 21.43
(95% CONFIDENCE INTERVAL)
SHGSM
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7. Testing Environment

Normal Temperature

+20to +24 °C

Relative Humidity

35to 60 %

8. Primary Test Laboratory

Name: Wireless Telecommunications Laboratory
SGS-CSTC Standards Technical Services(Shanghai) Co., Ltd

Address: 9F, 3rd Building, No.889, Yishan Rd, Xuhui District, Shanghai,
China 200233

Telephone: +86 (0) 21 6140 2666

Fax: +86 (0) 21 5450 0149

Internet: http://www.cn.sgs.com

Contact: Mr. Peter Xue

Email: peter.xue@sgs.com

9. Details of Applican

—+

Name: Shanghai Longcheer3g Technology Co.,Ltd
No.1,Building 5, 299 Bisheng Rd, Zhangjiang Hi-Tech Park,
Address: . .
Pudong, Shanghai, P.R. China
Telephone: +86-21-64088898
Fax +86-21-54970816
Contact: Zhengfang Hu
Email: huzhengfang@longcheer.net

10. Details of Manufacturer

Name: Shanghai Longcheer3g Technology Co.,Ltd
No.1,Building 5, 299 Bisheng Rd, Zhangjiang Hi-Tech Park,
Address: . .
Pudong, Shanghai, P.R. China
Telephone: +86-21-64088898
Fax +86-21-54970816
Contact: Zhengfang Hu
Email: huzhengfang@longcheer.net

11. Other testing Locations

Name:

Not Required

Address:

Telephone:

Contact:

Email:

SGS-CSTC Standards Technical Services(Shanghai) Co, Ltd

Testing Center-GSM Laboratory
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12. Referenced Documents
The Equipment under Test (EUT) has been tested at SGS’s (own or subcontracted) laboratories according to

FCC 47CFR § 2.1093, IEEE Std C95.1-2005, IEEE1528-2003, OET Bulletin 65 Supplement C

The following table summarizes the specific reference documents such as harmonized standards or test
specifications which were used for testing as SGS’s (own or subcontracted) laboratories.

Identity Document Title Version
gclg;;?CFR § Radiofrequency radiation exposure evaluation:portable devices 2001
IEEE Std IEEE Standard for Safety Levels with Respect to Human Exposure to 2005
C95.1-2005

Radio Frequency Electromagnetic Fields, 3 kHz to 300 GHz.

IEEE Recommended Practice for Determining the Peak Spatial-Average Specific
IEEE1528-2003  |Absorption Rate (SAR) in the Human Head from Wireless Communications Devices: |2003
Measurement Techniques

OET Bulletin 65  |Additional Information for Evaluating Compliance of Mobile and Portable Devices

Supplement C with FCC Limits for Human Exposure to Radiofrequency Emissions 2001

KDB 648474 D01 |SAR Evaluation Considerations for Handsets with Multiple Transmitters andAntennas

KDB 941225 D01 |SAR Measurement Procedures for 3G Devices -

KDB 941225 D03 |Recommended SAR Test Reduction Procedures for GSM/GPRS/EDGE -

Uncontrolled Environment
Human Exposure )
General Population

1.60 W/kg

Spatial Peak SAR
(averaged over a mass of 19)

Table 11-1 RF Exposure Limits

Notes:

1. Uncontrolled environments are defined as locations where there is potential exposure of individuals who have no
knowledge or control of their potential exposure.

SHGSM
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13. Primary Laboratory Accreditation Details

China Mational Accreditation Service for Conformity Assessment

LABORATORY ACCREDITATION CERTIFICATE

{No. CNAS L0599 )

China National Avcreditation Sevvice for Confarmity Assevament has secredied

SGS-CSTC Standards Technical Services { Shanghai) Co., Lud.
Testing Center
AT I0F,, No.§ Bullding, Oikai Fidustry City,
Mo, BE9, Yishion Riosd. Shanghpi, Ching

te ISONEC 17025.2005 General Requirements for the Competence of
Testing and Calibration Laboratories{CNAS-CL01 Accreditation Criteria
for the Competerice of Tesiing and Calibration Laboratories) for the
campetence i the fleld of tevring.

The scope of acorcaitmtion iv deteiled v fie ofoched schedale beariag tee sanme
wccredifation nunther a5 above. The schedule forme aw Integral port of this
certificirie,

Ciate of lsue: 2009-08-31
Dato of Expiry, 2011 -07-29 a”"
Dste of Inflial Accmdiason, 003-08-01 "’

Sigoed on behiabfl of Chlns SMetisal Aceredimion Service
Foni el iy AR5 B3 TR T E

Chme Soimes) dreowipsess fervem oo Lopismey AsmenesiiC™his) w ssthwusd By Cooilusmss sl Soormds mss
Sl ik ol v Fisgii's Aagabos HF Cliia id Pl 40 G Sasati D b HEE BIOWOERREE el P Qi 15 @ e B
VSR b R i ol o b | L e o) il i 6 it D i MO b 1 i W g i b & P et (1 AL MR il
Vnpigmatanp s bobe Podii | adman iy bosvodiie il et Wi B sl e sl iins b nagrasead (AT 10 MHAL
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14. SGS Shanghai Wireless Telecommunications lab, Personnel

SGS Wireless Shanghai Project Management Team and list of approved Testers for SGS Wireless Shanghai.

Surname Forename Initials
CAI CAI CAICAI

Xue Peter PETERXUE
Xu Anya ANYA

Ni Lemon LEMONNI
Tao Kevin KEVINTAO
Wang Lawrence LAWRENCE
Zhang Sean SEANZH
Liu Felix FILEX

Ruan Roger ROGER
Tan Terry TERRY
Zhang Zenger ZENGER
Wang Ken KENWANG
Gao Keilefen KEILEFENGAO
Tang Eva EVATANG
Ho James JAMESHO
Tang Kenny KENNY
Hailiang Cai HAILIANG
Kuang Connie CONNIE
Chan Hik Kwong HKC

Nie Neo Neo

Version 2010-02-04
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15.1 SPEAG DASY4

Test Platform SPEAG DASY4 Professional
Location SGS SH Lab #8
Manufacture SPEAG

SAR Test System (Frequency range 300MHz-3GHz)
Description 835, 900, 1800, 1900, 2000, 2450 frequency band

HAC Extension

DASY4: V4.7 Build 80
Software Reference .

SEMCAD: V1.8 Build 186
Hardware Reference

; . . . Due date of
Equipment Model Serial Number Calibration Date o
calibration
Robot RX90L F03/5V32A1/A01 n/a n/a
Phantom SAM 12 TP-1283 n/a n/a
DAE DAE3 569 2009-11-18 2010-11-17
E-Field Probe ES3DV3 3088 2009-11-19 2010-11-18
Validation Kits D835V2 4d070 2008-12-15 2010-12-14
Validation Kits D1800V2 2d070 2009-11-24 2010-11-23
Validation Kits D1900V?2 5d028 2009-11-24 2010-11-23
Agilent Network Analyzer E5071B MY42100549 2009-11-25 2010-11-24
RF Bi-Directional Coupler ZABDC20-252H n/a 2009-05-18 2010-05-17
Agilent Signal Generator E4438C 14438CAT0O-19719 | 2009-11-30 2010-11-29
Mini-Circuits Preamplifier ZHL-42 D041905 2009-11-30 2010-11-29
Agilent Power Meter E4416A GB41292095 2009-11-25 2010-11-24
Agilent Power Sensor 8481H MY41091234 2009-11-25 2010-11-24
R&S Power Sensor NRP-Z92 100025 2009-04-28 2010-04-27
R&S Universal Radio CMU200 103633 2009-11-26 2010-11-25
Communication Tester
SHGSM
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15.2 The SAR Measurement System
A photograph of the SAR measurement System is given in Fig. 15-1.

This SAR Measurement System uses a Computer-controlled 3-D stepper motor system (Speag Dasy 4 professional
system). A Model ES3DV3 3088 E-field probe is used to determine the internal electric fields. The SAR can be
obtained from the equation SAR= o (|Ei|2)/ p where ¢ and p are the conductivity and mass density of the
tissue-simulant.

The DASY4 system for performing compliance tests consists of the following items:

A standard high precision 6-axis robot (Stabile RX family) with controller, teach pendant and software. An arm
extension for accommodation the data acquisition electronics (DAE).

A dosimetric probe, i.e., an isotropic E-field probe optimized and calibrated for usage in tissue simulating liquid. The
probe is equipped with an optical surface detector system.

A data acquisition electronics (DAE) which performs the signal amplification, signal multiplexing, AD-conversion,
offset measurements, mechanical surface detection, collision detection, etc. The unit is battery powered with
standard or rechargeable batteries. The signal is optically transmitted to the EOC.

The Electro-optical converter (EOC) performs the conversion between optical and electrical of the signals for the
digital communication to DAE and for the analog signal from the optical surface detection. The EOC is connected to
the measurement server.

 umals T onied Bew [=1%]
O :
(@)
s —=\

Brghalamps
A LS e

B Ot Eowmir SO0

bt g G

i_ j ) CASY4 '_W
= U

Lghilsam |”
| riobot !
) — conmtred er J
| | (CSTMBE-type)
Naish Panddami :
Fig. 15-1 SAR System Configuration
U The function of the measurement server is to perform the time critical tasks such as signal filtering, control of the

robot operation and fast movement interrupts.
U A probe alignment unit which improves the (absolute) accuracy of the probe positioning.

U A computer operating Windows 2000.
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u DASY4 software.

U Remote control with teach pendant and additional circuitry for robot safety such as warning lamps, etc.
U The SAM twin phantom enabling testing left-hand, right-hand and BodyWorn usage.

U The device holder for handheld mobile phones.

U Tissue simulating liquid mixed according to the given recipes.

U Validation dipole kits allowing to validating the proper functioning of the system
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15.3 Isotropic E-field Probe ES3DV3

Construction

Calibration

Frequency
Directivity
Dynamic Range

Dimensions

Application

Fig. 15-2 E-field Probe

Symmetrical design with triangular core

Interleaved sensors

Built-in shielding against static charges

PEEK enclosure material (resistant to organic solvents, e.g., DGBE)

Basic Broad Band Calibration in air
Conversion Factors (CF) for HSL 900 and HSL 1810
Additional CF for other liquids and frequencies upon request

10 MHz to 4 GHz; Linearity: + 0.2 dB (30 MHz to 4 GHz)

1+ 0.2 dB in HSL (rotation around probe axis)
+ 0.3 dB in tissue material (rotation normal to probe axis)

5 yW/g to > 100 mW/g; Linearity: £ 0.2 dB

Overall length: 330 mm (Tip: 20 mm)
Tip diameter: 3.9 mm (Body: 12 mm)
Distance from probe tip to dipole centers: 2.0 mm

General dosimetry up to 4 GHz
Dosimetry in strong gradient fields
Compliance tests of mobile phones
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3G

154 SAM Twin Phantom

Fig. 15-3 SAM Twin Phantom

The SAM twin phantom is a fiberglass shell phantom with 2mm shell thickness (except the ear region where shell
thickness increases to 6mm). It has three measurement areas:

* Left hand
* Right hand
* Flat phantom

A white cover is provided to tap the phantom during off-periods to prevent water evaporation and changes in the
liquid parameters. Free space scans of devices on the cover are possible.

On the phantom top, three reference markers are provided to identify the phantom position with respect to the robot.

Phantom specification:

Description The shell corresponds to the specifications of the Specific Anthropomorphic Mannequin (SAM)
phantom defined in IEEE 1528-2003, CENELEC 50361 and IEC 62209. It enables the
dosimetric evaluation of left and right hand phone usage as well as body mounted usage at the
flat phantom region. A cover prevents evaporation of the liquid. Reference markings on the
phantom allow the complete setup of all predefined phantom positions and measurement grids
by teaching three points with the robot.

Shell Thickness 2+0.2mm, Center ear point: 6+0.2mm
Filling Volume Approx.25 liters
Dimensions Length: 1000mm, Width: 500mm, Height: 850mm
SHGSM
SGS-CSTC Standards Technical Services(Shanghai) Co, Ltd.. 3rd Building, No. 889, Yishan Road, Shanghai, China 200233 t (86-21) 61402666*2736 f (86-21)54500149  ww.cn.sgs.com
Testing Center-GSM Laboratory Pl AT 4 1R 889 +) 3 142 Elﬂéﬂ: 200233 t (86-21)61402666*2736 f (86-21)54500149 e sgs.china@sgs.com

Member of the SGS Group (Société Générale de Surveillance)


mailto:sgs.china@sgs.com

Report No.:. GSM10170698S01
Issue Date: 03-22,2010
Page 16 of 136

15,5 Device Holder for Transmitters

Fig. 15-4 Device Holder for Transmitters

The SAR in the phantom is approximately inversely proportional to the square of the distance between the source
and the liquid surface. For a source in 5mm distance, a positioning uncertainty of £0.5mm would produce a SAR
uncertainty of £20%. An accurate device positioning is therefore crucial for accurate and repeatable measurements.
The positions, in which the devices must be measured, are defined by the standards.

The DASY device holder is designed to cope with different positions given in the standard. It has two scales for the
device rotation (with respect to the body axis) and the device inclination (with respect to the line between the ear
reference points). The rotation centers for both scales are the ear reference point (ERP). Thus the device needs no
repositioning when changing the angles.

The DASY device holder has been made out of low-loss POM material having the following dielectric parameters:
relative permittivity "=3 and loss tangent _=0.02. The amount of dielectric material has been reduced in the closest
vicinity of the device, since measurements have suggested that the influence of the clamp on the test results could
thus be lowered.
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16. Detailed Test Results

16.1 Summary of Results

16.1.1 Measurement of RF conducted Power

Mode GPRS EGPRS GSM
Slot (Uplink) 1| 2 | 3| 4 1 2 3 4 -
Band | Channel GMSK GMSK | 8PSK | GMSK | 8PSK | GMSK | 8PSK | GMSK | 8PSK | -
128 | 31.229.1 (277|257 | 312 | 269 | 291 | 253 | 27.7 | 238 | 257 | 22.8 | 31.2

850 90 | 31.2(29.2|27.7|257| 312 | 27.0 | 292 | 254 | 27.7 | 239 | 257 | 22.9 | 31.2

251 3141294 (279|259 | 314 27.1 29.4 25.5 27.9 24.0 25.9 230 | 314

512 30.2 285 |27.1|256 | 30.2 26.8 28.5 25.2 27.1 24.2 25.6 23.2 | 30.2

1900 661 30.0 285 |27.1|255| 30.0 26.8 28.5 251 27.1 24.1 25.5 23.2 | 30.0

810 2906 | 28.1 267|252 | 29.6 26.3 28.1 24.9 26.7 23.9 25.2 229 | 29.6

Calculation of time-averaged power for GSM850 and PCS1900
(10L0g1/8.3=-9.0, 10l0og1/4=-6.0, 10l0g3/8=-4.2, 10log1/2=-3.0)

Mode GPRS EGPRS GSM
Slot (Uplink) 1 2 | 3 | 4 1 2 3 4 -
Duty factor | 1/8.3 | 1/4 | 3/8 | 1/2 1/8.3 1/4 3/8 1/2
Band | Channel GMSK GMSK | 8PSK | GMSK | 8PSK | GMSK | 8PSK | GMSK | 8PSK | -

128 | 222 (231 (235 (227 | 222 | 179 | 231 | 193 | 235 | 196 | 22.7 | 19.8 | 22.2
850 90 222 232|235 |227| 222 | 180 | 232 | 19.4 | 235 | 19.7 | 227 | 19.9 | 222

251 224 1234 (237|229 | 224 18.1 23.4 19.5 23.7 19.8 22.9 200 | 224

512 212 | 225 (229|226 | 21.2 17.8 22.5 19.2 22.9 20.0 22.6 20.2 | 21.2

1900 661 210|225 (229|225 | 210 17.8 22.5 19.1 22.9 19.9 22.5 20.2 | 21.0

810 20.6 | 221 |225|222 | 20.6 17.3 22.1 18.9 22.5 19.7 22.2 19.9 | 20.6

Mode WCDMA
Subtests
Band Channel
1312 21.2
v 1412 21.4
1513 21.4
4132 22.5
\Y 4182 22.7
4233 22.5
Loopback mode Test mode 1
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RMC 12.2kbps RMC
TPC All bits up
Power control algorithm Algorithm 2

Bc Not applicable
Bd Not applicable
Bec Not applicable
Bc/ Bd 8/15

Bhs Not applicable
Bed Not applicable

Band Channel
1312 211 21.0 20.2 19.3
(Catelg\]/ory 6) 1412 21.3 21.2 20.3 19.4
1513 21.3 21.2 20.4 19.4
4132 22.4 22.3 21.3 20.4
(Cate;/ory 6) 4182 22.5 22.4 21.4 20.5
4233 22.3 22.3 21.3 20.3
Loopback mode Test mode 1
RMC 12.2kbps RMC
TPC All bits up
HSDPA FRC H-set 1 QPSK
HSUPA test Not applicable
Power control algorithm Algorithm 2
Bc 2/15 12/15 15/15 15/15
Bd 15/15 15/15 8/15 4/15
Bec - - - -
Bc/ Bd 2/15 12/15 15/8 15/4
Bhs 4/15 24/15 30/15 30/15
Bed - - - -
CM (dB) 0.0 1.0 15 15
MPR (dB) - - - -
AACK,ANACK,ACQI 8
ACK-NACK repetition factor 3
CQI Feedback 4ms
CQlI repetition factor 2
Ahs= Bhs/ Bc 30/15
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SGS

16.1.2 Measurement of SAR average value

GSM 850
Averaged SAR over 1g (W/kg)
- . . SAR limit .
Band [EUT Position] Mode Test Configuration CH128 CH190 CH251 (Wikg) Verdict
824.2MHz | 836.6MHz | 848.8 MHz
Cheek 0.712 0.731 0.842 1.6 Passed
Left GSM
Tilt - 0.388 - 1.6 Passed
Cheek 0.667 0.668 0.763 1.6 Passed
. GSM
Right Tilt - 0.408 - 16 | Passed
GSM85
Front of EUT facing phantom - 0.651 - 1.6 Passed
GPRS Rear of EUT facing phantom 0.762 0.833 0.948 1.6 Passed
3TS Uplink ear o acing pha . . . .
Body Worn Worstcase with headset - - 0.759 1.6 Passed
EGPRS .
3TS Uplink Rear of EUT facing phantom - - 0.835 1.6 Passed
PCS1900
Averaged SAR over 1g (W/kg)
- . . SAR limit .
Band [EUT Position] Mode Test Configuration CH512 CH661 CH810 (Wikg) Verdict
1850.2MHz | 1888MHz | 1909.8MHz
Cheek 0.887 0.978 0.949 16 Passed
Left GSM
Tilt - 0.322 - 1.6 | Passed
Cheek 0.892 1.04 1.04 1.6 Passed
. GSM
Right Tilt ) 0.439 ) 1.6 Passed
PCS190
Front of EUT facing phantom - 0.552 - 1.6 Passed
GPRS ; 1.6 Passed
3TS Uplink Rear of EUT facing phantom 0.561 0.636 0.599
Body Worn Worstcase with headset - 0.564 - 1.6 Passed
EGPRS . ) ) 1.6 Passed
3TS Uplink Rear of EUT facing phantom 0.579
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UMTS FDD IV
Averaged SAR over 1g (W/kg)
o . . SAR limit .
Band [EUT Position| Mode Test Configuration CH1312 CH1412 CH1513 (Wikg) Verdict
1712.4MHz | 1732.4MHz | 1752.6MHz
Cheek 1.18 1.19 1.2 1.6 Passed
Left WCDMA
Tilt - 0.470 - 1.6 | Passed
Cheek 1.17 1.23 1.28 1.6 Passed
. WCDMA
Right Tilt ) 0.672 ) 1.6 Passed
UMTS FDD '
v Front of EUT facing phantom - 0.483 - 1.6 Passed
WCDMA|Rear of EUT facing phantom|  0.625 0.684 0.597 1.6 Passed
B Wi .
ody Worn Worstcase with headset - 0.679 - 1.6 Passed
HSDPA |Rear of EUT facing phantom|  0.619 0.668 0.571 16 Passed
UMTS FDD V
Averaged SAR over 1g (W/kg)
EUT . . SAR limit .
Band Sealtian Mode Test Configuration CHA132 CHA182 CHA4233 (Wikg) Verdict
826.4MHz | 836.4 MHz | 846.6 MHz
Cheek 0.889 0.894 0.951 1.6 Passed
Left WCDMA
Tilt : 0.435 : 1.6 Passed
Cheek 0.803 0.783 0.840 16 Passed
Right WCDMA
. _ _ 1.6 Passed
UMTS FDD Tilt 0.441
v Front of EUT facing phantom - 0.650 - 1.6 Passed
WCDMA|Rear of EUT facing phantom| 0.787 0.817 0.832 1.6 Passed
B Wi .
ody Worn Worstcase with headset - - 0.668 1.6 Passed
HSDPA |Rear of EUT facing phantom| 0.786 0.785 0.817 1.6 Passed
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The maximum measured SAR values for Head configuration and BodyWorn configuration are given in section 16.2.1
and 16.2.2 respectively.

16.2.1 Head Configuration

SAR,
Conducted Power SAR
Frequency . Averaged : i )
Band EUT Position Power Q Drift imit [ verdict
an over
(dBm) 9| @B | Wko)
(W/KQ)
GSM850 Left,Cheek,GSM,High 314 0.842 -0.002 1.6 Passed
PCS1900 Right,Cheek,GSM,Middle 30.0 1.04 -0.076 1.6 Passed
UMTS FDD IV | Right,Cheek, WCDMA,High 21.4 1.28 -0.035 1.6 Passed
UMTS FDDV | Left,Cheek, WCDMA,High 225 0.951 0.038 16 Passed
16.2.2 BodyWorn Configuration
SAR,
Conducted Power SAR
Frequency . Averaged : i )
Band EUT Position Power Q Drift imit [ verdict
an over
(dBm) 9| @B | Wko)
(W/KQ)
GSM850 Body Worn,Rear,GPRS/3TS,High 27.9 0.948 -0.258 1.6 Passed
PCS1900 Body Worn,Rear,GPRS/3TS,Middle 27.1 0.636 -0.102 1.6 Passed
UMTS FDD IV | Body Worn,Rear, WCDMA ,Middle 21.4 0.684 0.071 1.6 Passed
UMTS FDDV | Body Worn,Rear, WCDMA High 22.5 0.832 0.042 1.6 Passed
16.2.3 Maximum Drift
‘ Maximum Drift during measurement ‘ 0.346 dB ‘
16.2.4 Measurement Uncertainty
‘ Extended Uncertainty (k=2) 95% ‘ 21.43% ‘
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16.3 Operation Configurations

The EUT is controlled by using a radio communication tester (CMU200) with air link, and the EUT is set to maximum
output power by CMU200 during all tests.

a. The tests in the band of GSM850, PCS1900 are performed in the GSM/GPRS/EGPRS
mode.

1. Testing Head SAR at GSM mode for all bands with Left Cheek/Tilt and Right Cheek/Tilt conditions.

2. Testing Body SAR at GPRS/EGPRS for all bands by separating 1.5cm from the EUT (both front and rear) to flat
phantom

3. Test reduction has been adopted according to conducted output power and produced SAR level:

Low and High channel SAR are optional if SAR value produced in the middle channel is 3dB lower than the applicaple
SAR limit;

In GPRS/EGPRS mode, the multislot configuration which produces highest SAR value is regard as the worst case to
be measured, other multislot configurations are selectively confirmed,;

4.In EGPRS mode, the test is in the GMSK modulation according to the power between GMSK and 8PSK.
5.The (max.cube) labeling indicates that during the grid scanning an additional peak was found which within 2dB
of the highest peak

b. The tests in the band of UMTS FDDIV,UMTS FDD V are performed in the WCDMA/HSDPA
mode.

1. Testing Head SAR at WCDMA/RMC 12.2kbps mode for all bands with Left Cheek/Tilt and Right Cheek/Tilt
conditions

2. Testing Body SAR at WCDMA/RMC 12.2kbps and HSDPA/RMC 12.2kbps/subtest-1mode for all bands by
separating 1.5cm from the EUT (both front and rear) to flat phantom

c. Bluetooth

The maximum output power is below 2 Pref(24mw),and the distance between GSM/WCDMA antenna and BT antenna
is high than 5cm(as below)

according to the KDB 648474 D01 stand alone SAR evaluation for BT is not required.
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d.Simultaneous transmission

stand alone SAR evaluation for BT is not required.so the simultaneous transmission is not required

16.4 Measurement procedure

Step 1: Power reference measurement

The SAR measurement was taken at a selected spatial reference point to monitor power variations during testing.
This fixed location point was measured and used as a reference value.

Step 2: Area scan

The SAR distribution at the exposed side of the head was measured at a distance of 4mm from the inner surface of
the shell. The area covered the entire dimension of the head and the horizontal grid spacing was 15mm*15mm or
10mm*10mm.Based on the area scan data, the area of the maximum absorption was determined by spline
interpolation.

Step 3: Zoom scan

Around this point, a volume of 30mm*30mm*30mm (fine resolution volume scan, zoom scan) was assessed by
measuring 7*7*7 points. On this basis of this data set, the spatial peak SAR value was evaluated with the following
procedure:The data at the surface was extrapolated, since the center of the dipoles is 2.0mm away from the tip of the
probe and the distance between the surface and the lowest measuring point is 1.2mm. (This can be variable. Refer
to the probe specification) The extrapolation was based on a least square algorithm. A polynomial of the fourth order
was calculated through the points in z-axes. This polynomial was then used to evaluated the points between the
surface and the probe tip. The maximum interpolated value was searched with a straight-forward algorithm. Around
this maximum the SAR values averaged over the spatial volumes (1g or 10g) were computed using the 3D-Spline
interpolation algorithm. The volume was integrated with the trapezoidal algorithm. One thousand points (10*10*10)
were interpolated to calculate the average. All neighboring volumes were evaluated until no neighboring volume with
a higher average value was found.

Step 4: Power reference measurement (drift)

The SAR value at the same location as in step 1 was again measured. (If the value changed by more than 5%, the
evaluation should be done repeatedly)
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16.5 Detailed Test Results
16.5.1 GSM850-LeftHandSide-Cheek-Middle
Date/Time: 2010-3-8 11:21:18

Test Laboratory: SGS-GSM
GSM850-LeftHandSide-Cheek-Middle
DUT: MO002AWO01; Type: Head; Serial: 352129049999924
Communication System: GSM850-GSM Mode; Frequency: 836.6 MHz;Duty Cycle: 1:8.3
Medigm: HSL835_ Head Medium parameters used: f = 836.6 MHz; o = 0.895 mho/m; & = 42.2; p = 1000
kg/m
Phantom section: Left Section
DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(5.84, 5.84, 5.84); Calibrated: 2009-11-19

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2009-11-18

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Cheek position - Mid/Area Scan (61x101x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.840 mW/g

Cheek position - Mid/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 7.62 V/m; Power Drift =-0.215 dB

Peak SAR (extrapolated) = 1.08 W/kg

SAR(1 g) = 0.731 mW/g; SAR(10 g) = 0.504 mW/g

Maximum value of SAR (measured) = 0.778 mW/g

dB
— 0.000

—-2.18

-4.36

-b.54

-8.72

-10.9

0dB =0.778mW/g
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16.5.2 GSM850-L eftHandSide-Tilt-Middle
Date/Time: 2010-3-8 13:28:14
Test Laboratory: SGS-GSM
GSM850-LeftHandSide-Tilt-Middle

DUT: MO002AWO01; Type: Head; Serial: 352129049999924
Communication System: GSM850-GSM Mode; Frequency: 836.6 MHz;Duty Cycle: 1:8.3
Medigm: HSL835_ Head Medium parameters used: f = 836.6 MHz; o = 0.895 mho/m; & = 42.2; p = 1000
kg/m
Phantom section: Left Section
DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(5.84, 5.84, 5.84); Calibrated: 2009-11-19

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2009-11-18

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Tilt position - Mid/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.405 mW/g

Tilt position - Mid/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 14.9 V/m; Power Drift =-0.024 dB

Peak SAR (extrapolated) = 0.505 W/kg

SAR(1 g) = 0.388 mW/g; SAR(10 g) = 0.284 mW/g

Maximum value of SAR (measured) = 0.409 mW/g

dB
— 0.000

—-1.92

-3.84

-h.7h

-f.67

-9.59

0 dB = 0.409mW/g
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16.5.3 GSM850-LeftHandSide-Worstcase-Low
Date/Time: 2010-3-8 11:46:51

Test Laboratory: SGS-GSM
GSM850-LeftHandSide-Cheek-Low
DUT: MO002AWO01; Type: Head; Serial: 352129049999924
Communication System: GSM850-GSM Mode; Frequency: 824.2 MHz;Duty Cycle: 1:8.3
Medigm: HSL835_ Head Medium parameters used: f = 824.2 MHz; o = 0.884 mho/m; & = 42.4; p = 1000
kg/m
Phantom section: Left Section
DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(5.84, 5.84, 5.84); Calibrated: 2009-11-19

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2009-11-18

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Cheek position - Low/Area Scan (61x101x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.814 mW/g

Cheek position - Low/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 7.41 V/m; Power Drift =-0.021 dB

Peak SAR (extrapolated) = 1.06 W/kg

SAR(1 g) = 0.712 mW/g; SAR(10 g) = 0.493 mW/g

Maximum value of SAR (measured) = 0.754 mW/g

dB
— 0.000

—-2.12

-4.24

-b.36

-8.48

-10.6

0dB = 0.754mW/g
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16.5.4 GSM850-LeftHandSide-Worstcase-High
Date/Time: 2010-3-8 13:00:57
Test Laboratory: SGS-GSM
GSM850-LeftHandSide-Cheek-High
DUT: MO002AWO01; Type: Head; Serial: 352129049999924
Communication System: GSM850-GSM Mode; Frequency: 848.8 MHz;Duty Cycle: 1:8.3
Medium: HSL835_Head Medium parameters used: f = 848.8 MHz; & = 0.909 mho/m; g, = 42; p = 1000 kg/m?
Phantom section: Left Section
DASY4 Configuration:
- Probe: ES3DV3 - SN3088; ConvF(5.84, 5.84, 5.84); Calibrated: 2009-11-19
- Sensor-Surface: 4mm (Mechanical Surface Detection)
- Electronics: DAE3 Sn569; Calibrated: 2009-11-18
- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283
- Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Cheek position -High/Area Scan (61x101x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.961 mW/g

Cheek position -High/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 7.90 V/m; Power Drift =-0.002 dB

Peak SAR (extrapolated) = 1.24 W/kg

SAR(1 g) = 0.842 mW/g; SAR(10 g) = 0.577 mW/g

Maximum value of SAR (measured) = 0.892 mW/g

dB
— 0.000

—-2.18

-4.36

-b.54

-8.72

-10.9

0 dB = 0.892mW/g
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16.5.5 GSM850-RightHandSide-Cheek-Middle
Date/Time: 2010-3-8 14:51:25
Test Laboratory: SGS-GSM
GSMB850-RightHandSide-Cheek-Middle

DUT: MO002AWO01; Type: Head; Serial: 352129049999924
Communication System: GSM850-GSM Mode; Frequency: 836.6 MHz;Duty Cycle: 1:8.3
Medigm: HSL835_ Head Medium parameters used: f = 836.6 MHz; o = 0.895 mho/m; & = 42.2; p = 1000
kg/m
Phantom section: Right Section
DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(5.84, 5.84, 5.84); Calibrated: 2009-11-19

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2009-11-18

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Cheek position - Middle/Area Scan (61x111x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.716 mW/g

Cheek position - Middle/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 9.39 V/m; Power Drift = 0.031 dB

Peak SAR (extrapolated) = 0.922 W/kg

SAR(1 g) = 0.668 mW/g; SAR(10 g) = 0.459 mW/g

Maximum value of SAR (measured) = 0.711 mW/g

dB
— 0.000

— -2.42

-4.84

-f.26

-9.68 gy

-12.1

0dB =0.711mW/g
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16.5.6 GSM850-RightHandSide-Tilt-Middle
Date/Time: 2010-3-8 16:18:55
Test Laboratory: SGS-GSM
GSMB850-RightHandSide-Tilt-Middle

DUT: MO002AWO01; Type: Head; Serial: 352129049999924
Communication System: GSM850-GSM Mode; Frequency: 836.6 MHz;Duty Cycle: 1:8.3
Medigm: HSL835_ Head Medium parameters used: f = 836.6 MHz; o = 0.895 mho/m; & = 42.2; p = 1000
kg/m
Phantom section: Right Section
DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(5.84, 5.84, 5.84); Calibrated: 2009-11-19

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2009-11-18

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Tilt position - Middle 2/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.431 mW/g

Tilt position - Middle 2/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 16.4 V/m; Power Drift = 0.042 dB

Peak SAR (extrapolated) = 0.541 W/kg

SAR(1 g) = 0.408 mW/g; SAR(10 g) = 0.298 mW/g

Maximum value of SAR (measured) = 0.429 mW/g

dB
— 0.000

—-1.79

-3.58

-h.37

-7.16

-8.95

0 dB = 0.429mW/g
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16.5.7 GSM850-RightHandSide-Worstcase-Low
Date/Time: 2010-3-8 15:17:16
Test Laboratory: SGS-GSM
GSM850-RightHandSide-Cheek-Low

DUT: MO002AWO01; Type: Head; Serial: 352129049999924
Communication System: GSM850-GSM Mode; Frequency: 824.2 MHz;Duty Cycle: 1:8.3
Medigm: HSL835_ Head Medium parameters used: f = 824.2 MHz; o = 0.884 mho/m; & = 42.4; p = 1000
kg/m
Phantom section: Right Section
DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(5.84, 5.84, 5.84); Calibrated: 2009-11-19

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2009-11-18

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Cheek position - Low/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.713 mW/g

Cheek position - Low/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 9.61 V/m; Power Drift = 0.005 dB

Peak SAR (extrapolated) = 0.919 W/kg

SAR(1 g) = 0.667 mW/g; SAR(10 g) = 0.459 mW/g

Maximum value of SAR (measured) = 0.717 mW/g

dB
— 0.000

— -2.40

-4.80

-F.20

-9.60 .

-12.0

0dB =0.717mW/g
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16.5.8 GSM850-RightHandSide-Worstcase-High
Date/Time: 2010-3-8 15:51:01

Test Laboratory: SGS-GSM
GSM850-RightHandSide-Cheek-High
DUT: MO002AWO01; Type: Head; Serial: 352129049999924
Communication System: GSM850-GSM Mode; Frequency: 848.8 MHz;Duty Cycle: 1:8.3
Medium: HSL835_Head Medium parameters used: f = 848.8 MHz; o = 0.909 mho/m; g = 42; p = 1000 kg/m3
Phantom section: Right Section
DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(5.84, 5.84, 5.84); Calibrated: 2009-11-19

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2009-11-18

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Cheek position - High/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.816 mW/g

Cheek position - High/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 9.91 V/m; Power Drift = 0.062 dB

Peak SAR (extrapolated) = 1.06 W/kg

SAR(1 g) = 0.763 mW/g; SAR(10 g) = 0.521 mW/g

Maximum value of SAR (measured) = 0.829 mW/g

dB
— 0.000

— -2.38

-4.76

-f.14

-9.52

-11.9

0 dB = 0.829mW/g
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16.5.9 GSM850-BodyWorn-GPRS-3TS-Middle-Front
Date/Time: 2010-3-17 17:42:26
Test Laboratory: SGS-GSM
GSM850-Body-Worn-GPRS-3TS-Middle-Front

DUT: MO002AWO01; Type: Head; Serial: 352129049999924
Communication System: GSM850-GPRS Mode; Frequency: 836.6 MHz;Duty Cycle: 1:2.7
Medigm: HSL835 Body Medium parameters used: f = 836.6 MHz; o = 0.974 mho/m; & = 56.6; p = 1000
kg/m
Phantom section: Flat Section
DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(5.68, 5.68, 5.68); Calibrated: 2009-11-19

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2009-11-18

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Body Worn - Middle front/Area Scan (61x101x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.688 mW/g

Body Worn - Middle front/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 23.2 V/m; Power Drift = 0.057 dB

Peak SAR (extrapolated) = 0.849 W/kg

SAR(1 g) = 0.651 mW/g; SAR(10 g) = 0.479 mW/g

Maximum value of SAR (measured) = 0.690 mW/g

dB
— 0.000

—-1.73

-3.4%

-h.18

-6.90

-8.63

0 dB = 0.690mW/g
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16.5.10 GSM850-BodyWorn-GPRS-3TS-Middle-Rear
Date/Time: 2010-3-17 16:11:30

Test Laboratory: SGS-GSM
GSM850-Body-Worn-GPRS-3TS-Middle-Rear
DUT: MO002AWO01; Type: Head; Serial: 352129049999924
Communication System: GSM850-GPRS Mode; Frequency: 836.6 MHz;Duty Cycle: 1:2.7
Medigm: HSL835 Body Medium parameters used: f = 836.6 MHz; o0 = 0.974 mho/m; & = 56.6; p = 1000
kg/m
Phantom section: Flat Section
DASY4 Configuration:
- Probe: ES3DV3 - SN3088; ConvF(5.68, 5.68, 5.68); Calibrated: 2009-11-19
- Sensor-Surface: 4mm (Mechanical Surface Detection)
- Electronics: DAE3 Sn569; Calibrated: 2009-11-18
- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283
- Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Body Worn - Middle Rear/Area Scan (61x101x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.892 mW/g

Body Worn - Middle Rear/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 27.8 V/m; Power Drift = 0.040 dB

Peak SAR (extrapolated) = 1.09 W/kg

SAR(1 g) = 0.833 mW/g; SAR(10 g) = 0.603 mW/g

Maximum value of SAR (measured) = 0.882 mW/g

dB
— 0.000

—-1.88

-3.76

-h.64

-f.h2

-9.40

0 dB = 0.882mW/g
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16.5.11 GSM850-BodyWorn-GPRS-3TS-Low-Rear

Date/Time: 2010-3-17 16:54:15

Test Laboratory: SGS-GSM
GSM850-Body-Worn-GPRS-3TS-Low-Rear
DUT: MO002AWO01; Type: Head; Serial: 352129049999924
Communication System: GSM850-GPRS Mode; Frequency: 824.2 MHz;Duty Cycle: 1:2.7
Medium: HSL835 Body Medium parameters used: f = 824.2 MHz; ¢ = 0.96 mho/m; g = 56.9; p = 1000 kg/m?®
Phantom section: Flat Section
DASY4 Configuration:
- Probe: ES3DV3 - SN3088; ConvF(5.68, 5.68, 5.68); Calibrated: 2009-11-19
- Sensor-Surface: 4mm (Mechanical Surface Detection)
- Electronics: DAE3 Sn569; Calibrated: 2009-11-18
- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283
- Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Body Worn - Low/Area Scan (61x81x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.811 mW/g

Body Worn - Low/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 27.3 V/m; Power Drift = 0.015 dB

Peak SAR (extrapolated) = 1.02 W/kg

SAR(1 g) = 0.762 mW/g; SAR(10 g) = 0.551 mW/g

Maximum value of SAR (measured) = 0.810 mW/g

dB
— 0.000

—-1.80

-3.59

-h.39

-f.18

-8.98

0 dB = 0.810mwW/g
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16.5.12 GSM850-BodyWorn-GPRS-3TS-High-Rear
Date/Time: 2010-3-17 16:32:54

Test Laboratory: SGS-GSM
GSM850-Body-Worn-GPRS-3TS-High-Rear
DUT: MO002AWO01; Type: Head; Serial: 352129049999924
Communication System: GSM850-GPRS Mode; Frequency: 848.8 MHz;Duty Cycle: 1:2.7
Medigm: HSL835 Body Medium parameters used: f = 848.8 MHz; o = 0.988 mho/m; & = 56.4; p = 1000
kg/m
Phantom section: Flat Section
DASY4 Configuration:
- Probe: ES3DV3 - SN3088; ConvF(5.68, 5.68, 5.68); Calibrated: 2009-11-19
- Sensor-Surface: 4mm (Mechanical Surface Detection)
- Electronics: DAE3 Sn569; Calibrated: 2009-11-18
- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283
- Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Body Worn - High/Area Scan (61x101x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.996 mW/g

Body Worn - High/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 29.3 V/m; Power Drift =-0.258 dB

Peak SAR (extrapolated) = 1.26 W/kg

SAR(1 g) = 0.948 mW/g; SAR(10 g) = 0.683 mW/g

Maximum value of SAR (measured) = 0.997 mW/g

dB
— 0.000

—-1.87

-3.75

-h.62

-f.50

-9.37

0dB =0.997mWI/g
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16.5.13 GSM850-BodyWorn-GPRS-3TS-Worstcase with headset
Date/Time: 2010-3-17 17:17:38

Test Laboratory: SGS-GSM
GSM850-Body-Worn-GPRS-3TS-Worstcase with headset

DUT: MO002AWO01; Type: Head; Serial: 352129049999924
Communication System: GSM850-GPRS Mode; Frequency: 848.8 MHz;Duty Cycle: 1:2.7
Medigm: HSL835 Body Medium parameters used: f = 848.8 MHz; o = 0.988 mho/m; & = 56.4; p = 1000
kg/m
Phantom section: Flat Section
DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(5.68, 5.68, 5.68); Calibrated: 2009-11-19

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2009-11-18

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Body Worn - Worstcase with headset/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.816 mW/g

Body Worn - Worstcase with headset/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,
dz=5mm

Reference Value = 25.0 V/m; Power Drift =-0.046 dB

Peak SAR (extrapolated) = 1.00 W/kg

SAR(1 g) = 0.759 mW/g; SAR(10 g) = 0.550 mW/g

Maximum value of SAR (measured) = 0.799 mW/g

dB
— 0.000

—-1.91

-3.81

-h.72

-f.62

-9.53

0dB =0.799mW/g
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16.5.14 GSM850-BodyWorn-EGPRS-3TS-High-Rear

Date/Time: 2010-3-17 18:14:21

Test Laboratory: SGS-GSM
GSM850-Body-Worn-EGPRS-3TS-High-Rear
DUT: MO002AWO01; Type: Head; Serial: 352129049999924
Communication System: GSM850-EGPRS Mode; Frequency: 848.8 MHz;Duty Cycle: 1:2.7
Medigm: HSL835 Body Medium parameters used: f = 848.8 MHz; o = 0.988 mho/m; & = 56.4; p = 1000
kg/m
Phantom section: Flat Section
DASY4 Configuration:
- Probe: ES3DV3 - SN3088; ConvF(5.68, 5.68, 5.68); Calibrated: 2009-11-19
- Sensor-Surface: 4mm (Mechanical Surface Detection)
- Electronics: DAE3 Sn569; Calibrated: 2009-11-18
- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283
- Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Body Worn - Middle/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.887 mW/g

Body Worn - Middle/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 25.7 V/m; Power Drift =-0.168 dB

Peak SAR (extrapolated) = 1.10 W/kg

SAR(1 g) = 0.835 mW/g; SAR(10 g) = 0.603 mW/g

Maximum value of SAR (measured) = 0.888 mW/g

dB
— 0.000

—-1.89

-3.78

-h.67

-f.hb

-9.4%

0 dB = 0.888mMW/g
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16.5.15 PCS1900-LeftHandSide-Cheek-Middle
Date/Time: 2010-3-10 13:12:55

Test Laboratory: SGS-GSM
PCS1900-LeftHandSide-Cheek-Middle
DUT: MO002AWO01; Type: Head; Serial: 352129049999924
Communication System: PCS1900-GSM Mode; Frequency: 1880 MHz;Duty Cycle: 1:8.3
Medium: HSL1900_Head Medium parameters used: f = 1880 MHz; o = 1.4 mho/m; & = 39; p = 1000 kg/m?
Phantom section: Left Section
DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(4.97, 4.97, 4.97); Calibrated: 2009-11-19

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2009-11-18

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Cheek position - Mid/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 1.08 mW/g

Cheek position - Mid/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 7.92 V/m; Power Drift =-0.097 dB

Peak SAR (extrapolated) = 1.51 W/kg

SAR(1 g) = 0.978 mW/g; SAR(10 g) = 0.555 mW/g

Maximum value of SAR (measured) = 1.08 mW/g

dB
— 0.000

—-3.52

-7.04

-10.6

-14.1

-17.6

0dB =1.08mW/g

SHGSM

SGS-CSTC Standards Technical Services(Shanghai) Co, Ltd. 3rd Building, No. 889, Yishan Road, Shanghai, China 200233 t (86-21) 61402666*2736 f (86 -21)54500149  ww.cn.sgs.com
Testing Center-GSM Laboratory Pl AT 4 1R 889 +) 3 142 plﬁéﬂ: 200233t (86-21)61402666*2736  f (86-21) 54500149 e sgs.china@sgs.com

Member of the SGS Group (Société Générale de Surveillance)


mailto:sgs.china@sgs.com

Report No.: GSM10170698S01

Issue Date: 03-22,2010
Page 39 of 136

16.5.16 PCS1900-LeftHandSide-Tilt-Middle

Date/Time: 2010-3-10 14:38:15

Test Laboratory: SGS-GSM
PCS1900-LeftHandSide-Tilt-Middle
DUT: MO002AWO01; Type: Head; Serial: 352129049999924
Communication System: PCS1900-GSM Mode; Frequency: 1880 MHz;Duty Cycle: 1:8.3
Medium: HSL1900_Head Medium parameters used: f = 1880 MHz; o = 1.4 mho/m; & = 39; p = 1000 kg/m?
Phantom section: Left Section
DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(4.97, 4.97, 4.97); Calibrated: 2009-11-19

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2009-11-18

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Tilt position - Mid/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.382 mW/g

Tilt position - Mid/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 15.0 V/m; Power Drift =-0.069 dB

Peak SAR (extrapolated) = 0.515 W/kg

SAR(1 g) = 0.322 mW/g; SAR(10 g) = 0.196 mW/g

Maximum value of SAR (measured) = 0.346 mW/g

dB
— 0.000

—-3.94

-7.08

-11.8

-15.8

-19.7

0 dB = 0.346mW/g
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16.5.17 PCS1900-LeftHandSide-Worstcase-Low
Date/Time: 2010-3-10 13:39:02

Test Laboratory: SGS-GSM
PCS1900-LeftHandSide-Cheek-Low
DUT: MO002AWO01; Type: Head; Serial: 352129049999924
Communication System: PCS1900-GSM Mode; Frequency: 1850.2 MHz;Duty Cycle: 1:8.3
Medigm: HSL1900_Head Medium parameters used: f = 1850.2 MHz; o = 1.37 mho/m; & = 39.1; p = 1000
kg/m
Phantom section: Left Section
DASY4 Configuration:
- Probe: ES3DV3 - SN3088; ConvF(4.97, 4.97, 4.97); Calibrated: 2009-11-19
- Sensor-Surface: 4mm (Mechanical Surface Detection)
- Electronics: DAE3 Sn569; Calibrated: 2009-11-18
- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283
- Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Cheek position - Low/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.986 mW/g

Cheek position - Low/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 7.55 V/m; Power Drift =-0.058 dB

Peak SAR (extrapolated) = 1.39 W/kg

SAR(1 g) = 0.887 mW/g; SAR(10 g) = 0.504 mW/g

Maximum value of SAR (measured) = 0.981 mW/g

dB
— 0.000

—-3.34

-b.68

-10.0

-13.4

-16.7

0 dB = 0.981mW/g
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16.5.18 PCS1900-LeftHandSide-Worstcase-High
Date/Time: 2010-3-10 15:18:30

Test Laboratory: SGS-GSM
PCS1900-LeftHandSide-Cheek-High
DUT: MO002AWO01; Type: Head; Serial: 352129049999924
Communication System: PCS1900-GSM Mode; Frequency: 1909.8 MHz;Duty Cycle: 1:8.3
Medigm: HSL1900_Head Medium parameters used: f =1909.8 MHz; o = 1.43 mho/m; & = 38.9; p = 1000
kg/m
Phantom section: Left Section
DASY4 Configuration:
- Probe: ES3DV3 - SN3088; ConvF(4.97, 4.97, 4.97); Calibrated: 2009-11-19
- Sensor-Surface: 4mm (Mechanical Surface Detection)
- Electronics: DAE3 Sn569; Calibrated: 2009-11-18
- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283
- Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Cheek position - High 2/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 1.05 mW/g

Cheek position - High 2/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 8.30 V/m; Power Drift =-0.042 dB

Peak SAR (extrapolated) = 1.50 W/kg

SAR(1 g) = 0.949 mW/g; SAR(10 g) = 0.548 mW/g

Maximum value of SAR (measured) = 1.04 mW/g

dB
— 0.000

—-4.04

-8.08

-12.1

-16.2

-20.2

0dB =1.04mW/g
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16.5.19 PCS1900-RightHandSide-Cheek-Middle
Date/Time: 2010-3-10 10:44:34

Test Laboratory: SGS-GSM
PCS1900-RightHandSide-Cheek-Middle
DUT: MO002AWO01; Type: Head; Serial: 352129049999924
Communication System: PCS1900-GSM Mode; Frequency: 1880 MHz;Duty Cycle: 1:8.3
Medium: HSL1900_Head Medium parameters used: f = 1880 MHz; o = 1.4 mho/m; & = 39; p = 1000 kg/m?
Phantom section: Right Section
DASY4 Configuration:
- Probe: ES3DV3 - SN3088; ConvF(4.97, 4.97, 4.97); Calibrated: 2009-11-19
- Sensor-Surface: 4mm (Mechanical Surface Detection)
- Electronics: DAE3 Sn569; Calibrated: 2009-11-18
- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283
- Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Cheek position - Middle/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 1.14 mW/g

Cheek position - Middle/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 14.5 V/m; Power Drift =-0.076 dB

Peak SAR (extrapolated) = 1.76 W/kg

SAR(1 g) = 1.04 mW/g; SAR(10 g) = 0.579 mW/g

Maximum value of SAR (measured) =1.12 mW/g

dB
— 0.000

—-3.74

-7.48

-11.2

-15.0 e

-18.7

0dB =1.12mW/g
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16.5.20 PCS1900-RightHandSide-Tilt-Middle
Date/Time: 2010-3-10 10:19:38

Test Laboratory: SGS-GSM
PCS1900-RightHandSide-Tilt-Middle
DUT: MO002AWO01; Type: Head; Serial: 352129049999924
Communication System: PCS1900-GSM Mode; Frequency: 1880 MHz;Duty Cycle: 1:8.3
Medium: HSL1900_Head Medium parameters used: f = 1880 MHz; o = 1.4 mho/m; & = 39; p = 1000 kg/m?
Phantom section: Right Section
DASY4 Configuration:
- Probe: ES3DV3 - SN3088; ConvF(4.97, 4.97, 4.97); Calibrated: 2009-11-19
- Sensor-Surface: 4mm (Mechanical Surface Detection)
- Electronics: DAE3 Sn569; Calibrated: 2009-11-18
- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283
- Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Tilt position - Middle/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.530 mW/g

Tilt position - Middle/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 17.4 V/m; Power Drift =-0.030 dB

Peak SAR (extrapolated) = 0.696 W/kg

SAR(1 g) = 0.439 mW/g; SAR(10 g) = 0.255 mW/g

Maximum value of SAR (measured) = 0.479 mW/g

dB
— 0.000

—-3.92

-7.04

-11.8

15.7

-19.6

0dB = 0.479mW/g
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16.5.21 PCS1900-RightHandSide-Worstcase-Low
Date/Time: 2010-3-10 11:09:02

Test Laboratory: SGS-GSM
PCS1900-RightHandSide-Cheek-Low
DUT: MO002AWO01; Type: Head; Serial: 352129049999924
Communication System: PCS1900-GSM Mode; Frequency: 1850.2 MHz;Duty Cycle: 1:8.3
Medigm: HSL1900_Head Medium parameters used: f = 1850.2 MHz; o = 1.37 mho/m; & = 39.1; p = 1000
kg/m
Phantom section: Right Section
DASY4 Configuration:
- Probe: ES3DV3 - SN3088; ConvF(4.97, 4.97, 4.97); Calibrated: 2009-11-19
- Sensor-Surface: 4mm (Mechanical Surface Detection)
- Electronics: DAE3 Sn569; Calibrated: 2009-11-18
- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283
- Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Cheek position - Low/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.964 mW/g

Cheek position - Low/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 13.4 V/m; Power Drift = 0.026 dB

Peak SAR (extrapolated) = 1.52 W/kg

SAR(1 g) = 0.892 mW/g; SAR(10 g) = 0.494 mW/g

Maximum value of SAR (measured) = 0.968 mW/g

dB
— 0.000

—-4.12

-8.24

-12.4

16.5 b

-20.6

0 dB = 0.968mMW/g
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16.5.22 PCS1900-RightHandSide-Worstcase-High
Date/Time: 2010-3-10 12:00:45

Test Laboratory: SGS-GSM
PCS1900-RightHandSide-Cheek-High
DUT: MO002AWO01; Type: Head; Serial: 352129049999924
Communication System: PCS1900-GSM Mode; Frequency: 1909.8 MHz;Duty Cycle: 1:8.3
Medigm: HSL1900_Head Medium parameters used: f =1909.8 MHz; o = 1.43 mho/m; & = 38.9; p = 1000
kg/m
Phantom section: Right Section
DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(4.97, 4.97, 4.97); Calibrated: 2009-11-19

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2009-11-18

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Cheek position -High 2/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 1.16 mW/g

Cheek position -High 2/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 14.2 V/m; Power Drift =-0.072 dB

Peak SAR (extrapolated) = 1.77 W/kg

SAR(1 g) = 1.04 mW/g; SAR(10 g) = 0.583 mW/g

Maximum value of SAR (measured) =1.12 mW/g

Cheek position -High 2/Zoom Scan (7x7x7)/Cube 1: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 14.2 V/m; Power Drift =-0.072 dB

Peak SAR (extrapolated) = 1.26 W/kg

SAR(1 g) = 0.793 mW/g; SAR(10 g) = 0.487 mW/g

Maximum value of SAR (measured) = 0.874 mW/g

dB
— 0.000

— -3.86

-F.72

-11.6

-15.4

-19.3

0 dB =0.874mW/g
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16.5.23 PCS1900-BodyWorn-GPRS-3TS-Middle-Front
Date/Time: 2010-3-16 13:09:24

Test Laboratory: SGS-GSM
PCS1900-Body-Worn-GPRS-3TS-Middle-Front
DUT: MO002AWO01; Type: Head; Serial: 352129049999924
Communication System: PCS1900-GPRS Mode; Frequency: 1880 MHz;Duty Cycle: 1:2.7
Medigm: HSL 1900 Body Medium parameters used: f = 1880 MHz; o = 1.51 mho/m; & = 53.4; p = 1000
kg/m
Phantom section: Flat Section
DASY4 Configuration:
- Probe: ES3DV3 - SN3088; ConvF(4.58, 4.58, 4.58); Calibrated: 2009-11-19
- Sensor-Surface: 4mm (Mechanical Surface Detection)
- Electronics: DAE3 Sn569; Calibrated: 2009-11-18
- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283
- Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Body Worn - Middle-Front/Area Scan (61x101x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.625 mW/g

Body Worn - Middle-Front/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 17.3 V/m; Power Drift =-0.094 dB

Peak SAR (extrapolated) = 0.865 W/kg

SAR(1 g) = 0.552 mW/g; SAR(10 g) = 0.338 mW/g

Maximum value of SAR (measured) = 0.600 mW/g

dB
— 0.000

— -2.96

-h.92

-8.488

-11.8

-14.8

0 dB = 0.600mW/g
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16.5.24 PCS1900-BodyWorn-GPRS-3TS-Middle-Rear
Date/Time: 2010-3-16 10:55:08

Test Laboratory: SGS-GSM
PCS1900-Body-Worn-GPRS-3TS-Middle-Rear
DUT: MO002AWO01; Type: Head; Serial: 352129049999924
Communication System: PCS1900-GPRS Mode; Frequency: 1880 MHz;Duty Cycle: 1:2.7
Medigm: HSL 1900 Body Medium parameters used: f = 1880 MHz; o = 1.51 mho/m; & = 53.4; p = 1000
kg/m
Phantom section: Flat Section
DASY4 Configuration:
- Probe: ES3DV3 - SN3088; ConvF(4.58, 4.58, 4.58); Calibrated: 2009-11-19
- Sensor-Surface: 4mm (Mechanical Surface Detection)
- Electronics: DAE3 Sn569; Calibrated: 2009-11-18
- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283
- Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Body Worn - Middle-Rear/Area Scan (61x101x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.724 mW/g

Body Worn - Middle-Rear/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 21.7 V/m; Power Drift =-0.102 dB

Peak SAR (extrapolated) = 1.03 W/kg

SAR(1 g) = 0.636 mW/g; SAR(10 g) = 0.384 mW/g

Maximum value of SAR (measured) = 0.690 mW/g

dB
— 0.000

—-3.02

-6.04

-9.06

-12.1

-15.1

0 dB = 0.690mW/g
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16.5.25 PCS1900-BodyWorn-GPRS-3TS-Low-Rear
Date/Time: 2010-3-16 13:34:16

Test Laboratory: SGS-GSM
PCS1900-Body-Worn-GPRS-3TS-Low-Rear
DUT: MO002AWO01; Type: Head; Serial: 352129049999924
Communication System: PCS1900-GPRS Mode; Frequency: 1850.2 MHz;Duty Cycle: 1:2.7
Medigm: HSL 1900 Body Medium parameters used: f = 1850.2 MHz; o = 1.48 mho/m; & = 53.4; p = 1000
kg/m
Phantom section: Flat Section
DASY4 Configuration:
- Probe: ES3DV3 - SN3088; ConvF(4.58, 4.58, 4.58); Calibrated: 2009-11-19
- Sensor-Surface: 4mm (Mechanical Surface Detection)
- Electronics: DAE3 Sn569; Calibrated: 2009-11-18
- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283
- Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Body Worn - Low/Area Scan (61x101x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.624 mW/g

Body Worn - Low/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 20.2 V/m; Power Drift =-0.019 dB

Peak SAR (extrapolated) = 0.896 W/kg

SAR(1 g) = 0.561 mW/g; SAR(10 g) = 0.337 mW/g

Maximum value of SAR (measured) = 0.607 mW/g

dB
— 0.000
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-h.64

-B8.76

-11.7

-14.6

0 dB =0.607mW/g

SHGSM

SGS-CSTC Standards Technical Services(Shanghai) Co, Ltd. 3rd Building, No. 889, Yishan Road, Shanghai, China 200233 t (86-21) 61402666*2736 f (86 -21)54500149  ww.cn.sgs.com
Testing Center-GSM Laboratory Pl AT 4 1R 889 +) 3 142 plﬁéﬂ: 200233t (86-21)61402666*2736  f (86-21) 54500149 e sgs.china@sgs.com

Member of the SGS Group (Société Générale de Surveillance)


mailto:sgs.china@sgs.com

Report No.: GSM10170698S01

Issue Date: 03-22,2010
Page 49 of 136

16.5.26 PCS1900-BodyWorn-GPRS-3TS-High-Rear

Date/Time: 2010-3-16 13:58:10

Test Laboratory: SGS-GSM
PCS1900-Body-Worn-GPRS-3TS-High-Rear
DUT: MO002AWO01; Type: Head; Serial: 352129049999924
Communication System: PCS1900-GPRS Mode; Frequency: 1909.8 MHz;Duty Cycle: 1:2.7
Medigm: HSL 1900 Body Medium parameters used: f = 1909.8 MHz; o = 1.55 mho/m; € = 53.1; p = 1000
kg/m
Phantom section: Flat Section
DASY4 Configuration:
- Probe: ES3DV3 - SN3088; ConvF(4.58, 4.58, 4.58); Calibrated: 2009-11-19
- Sensor-Surface: 4mm (Mechanical Surface Detection)
- Electronics: DAE3 Sn569; Calibrated: 2009-11-18
- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283
- Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Body Worn - High/Area Scan (61x101x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.664 mW/g

Body Worn - High/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 20.3 V/m; Power Drift =-0.025 dB

Peak SAR (extrapolated) = 0.988 W/kg

SAR(1 g) = 0.599 mW/g; SAR(10 g) = 0.359 mW/g

Maximum value of SAR (measured) = 0.642 mW/g

dB
— 0.000

— -2.98
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0 dB = 0.642mW/g
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16.5.27 PCS1900-BodyWorn-GPRS-3TS-Worstcase with headset
Date/Time: 2010-3-16 14:23:53

Test Laboratory: SGS-GSM
PCS1900-Body-Worn-GPRS-3TS-Worstcase with headset
DUT: MO002AWO01; Type: Head; Serial: 352129049999924
Communication System: PCS1900-GPRS Mode; Frequency: 1880 MHz;Duty Cycle: 1:2.7
Medigm: HSL 1900 Body Medium parameters used: f = 1880 MHz; o = 1.51 mho/m; & = 53.4; p = 1000
kg/m
Phantom section: Flat Section
DASY4 Configuration:
- Probe: ES3DV3 - SN3088; ConvF(4.58, 4.58, 4.58); Calibrated: 2009-11-19
- Sensor-Surface: 4mm (Mechanical Surface Detection)
- Electronics: DAE3 Sn569; Calibrated: 2009-11-18
- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283
- Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Body Worn - Middle-with headset/Area Scan (61x101x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.622 mW/g

Body Worn - Middle-with headset/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,
dz=5mm

Reference Value = 19.0 V/m; Power Drift =-0.076 dB

Peak SAR (extrapolated) = 0.903 W/kg

SAR(1 g) = 0.564 mW/g; SAR(10 g) = 0.344 mW/g

Maximum value of SAR (measured) = 0.606 mW/g

dB
— 0.000

—-3.12
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0 dB = 0.606mW/g
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16.5.28 PCS1900-BodyWorn-EGPRS-3TS-Middle-Rear

Date/Time: 2010-3-16 15:14:03

Test Laboratory: SGS-GSM
PCS1900-Body-Worn-EGPRS-3TS-Middle-Rear
DUT: MO002AWO01; Type: Head; Serial: 352129049999924
Communication System: PCS1900-EGPRS Mode; Frequency: 1880 MHz;Duty Cycle: 1:2.7
Medigm: HSL 1900 Body Medium parameters used: f = 1880 MHz; o = 1.51 mho/m; & = 53.4; p = 1000
kg/m
Phantom section: Flat Section
DASY4 Configuration:
- Probe: ES3DV3 - SN3088; ConvF(4.58, 4.58, 4.58); Calibrated: 2009-11-19
- Sensor-Surface: 4mm (Mechanical Surface Detection)
- Electronics: DAE3 Sn569; Calibrated: 2009-11-18
- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283
- Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Body Worn - Middle-Rear/Area Scan (61x101x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.622 mW/g

Body Worn - Middle-Rear/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 19.7 V/m; Power Drift =-0.081 dB

Peak SAR (extrapolated) = 0.932 W/kg

SAR(1 g) = 0.579 mW/g; SAR(10 g) = 0.350 mW/g

Maximum value of SAR (measured) = 0.624 mW/g

dB
— 0.000
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16.5.29 UMTS FDD IV-LeftHandSide-Cheek-Middle

Date/Time: 2010-3-12 14:16:27

Test Laboratory: SGS-GSM
UMTS FDD IV-LeftHandSide-Cheek-Middle

DUT: MO002AWO01; Type: Head; Serial: 352129049999924
Communication System: WCDMA Band IV; Frequency: 1732.4 MHz;Duty Cycle: 1:1
Medigm: HSL1800_Head Medium parameters used: f =1732.4 MHz; o = 1.36 mho/m; & = 38.9; p = 1000
kg/m
Phantom section: Left Section
DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(5, 5, 5); Calibrated: 2009-11-19

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2009-11-18

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Cheek position - Mid/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 1.32 mW/g

Cheek position - Mid/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 8.58 V/m; Power Drift =-0.057 dB

Peak SAR (extrapolated) = 1.80 W/kg

SAR(1 g) = 1.19 mW/g; SAR(10 g) = 0.706 mW/g

Maximum value of SAR (measured) = 1.30 mW/g

dB
— 0.000

— -2.90
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16.5.30 UMTS FDD IV-LeftHandSide-Tilt-Middle
Date/Time: 2010-3-12 16:08:36

Test Laboratory: SGS-GSM
UMTS FDD IV-LeftHandSide-Tilt-Middle
DUT: MO002AWO01; Type: Head; Serial: 352129049999924
Communication System: WCDMA Band IV; Frequency: 1732.4 MHz;Duty Cycle: 1:1
Medigm: HSL1800_Head Medium parameters used: f =1732.4 MHz; o = 1.36 mho/m; & = 38.9; p = 1000
kg/m
Phantom section: Left Section
DASY4 Configuration:
- Probe: ES3DV3 - SN3088; ConvF(5, 5, 5); Calibrated: 2009-11-19
- Sensor-Surface: 4mm (Mechanical Surface Detection)
- Electronics: DAE3 Sn569; Calibrated: 2009-11-18
- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283
- Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Tilt position - Mid/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.542 mW/g

Tilt position - Mid/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 17.3 V/m; Power Drift =-0.005 dB

Peak SAR (extrapolated) = 0.681 W/kg

SAR(1 g) = 0.470 mW/g; SAR(10 g) = 0.307 mW/g

Maximum value of SAR (measured) = 0.503 mW/g

dB
— 0.000
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16.5.31 UMTS FDD IV-LeftHandSide-Cheek-Low

Date/Time: 2010-3-12 15:07:24

Test Laboratory: SGS-GSM
UMTS FDD IV-LeftHandSide-Cheek-Low

DUT: MO002AWO01; Type: Head; Serial: 352129049999924
Communication System: WCDMA Band IV; Frequency: 1712.4 MHz;Duty Cycle: 1:1
Medigm: HSL1800_Head Medium parameters used: f =1712.4 MHz; o = 1.35 mho/m; & = 39; p = 1000
kg/m
Phantom section: Left Section
DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(5, 5, 5); Calibrated: 2009-11-19

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2009-11-18

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Cheek position - Low/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 1.30 mW/g

Cheek position - Low/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 8.25 V/m; Power Drift =-0.009 dB

Peak SAR (extrapolated) = 1.77 W/kg

SAR(1 g) = 1.18 mW/g; SAR(10 g) = 0.703 mW/g

Maximum value of SAR (measured) = 1.28 mW/g

dB
— 0.000

— -2.84
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16.5.32 UMTS FDD IV-LeftHandSide-Cheek-High

Date/Time: 2010-3-12 14:42:15

Test Laboratory: SGS-GSM
UMTS FDD IV-LeftHandSide-Cheek-High
DUT: MO002AWO01; Type: Head; Serial: 352129049999924
Communication System: WCDMA Band IV; Frequency: 1752.6 MHz;Duty Cycle: 1:1
Medigm: HSL1800_Head Medium parameters used: f =1752.6 MHz; o = 1.39 mho/m; & = 38.8; p = 1000
kg/m
Phantom section: Left Section
DASY4 Configuration:
- Probe: ES3DV3 - SN3088; ConvF(5, 5, 5); Calibrated: 2009-11-19
- Sensor-Surface: 4mm (Mechanical Surface Detection)
- Electronics: DAE3 Sn569; Calibrated: 2009-11-18
- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283
- Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Cheek position - High/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 1.35 mW/g

Cheek position - High/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 8.65 V/m; Power Drift = 0.005 dB

Peak SAR (extrapolated) = 1.83 W/kg

SAR(1 g) = 1.2 mW/g; SAR(10 g) = 0.704 mW/g

Maximum value of SAR (measured) = 1.32 mW/g

dB
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16.5.33 UMTS FDD IV-RightHandSide-Cheek-Middle
Date/Time: 2010-3-12 10:16:39
Test Laboratory: SGS-GSM
UMTS FDD IV-RightHandSide-Cheek-Middle

DUT: MO002AWO01; Type: Head; Serial: 352129049999924
Communication System: WCDMA Band IV; Frequency: 1732.4 MHz;Duty Cycle: 1:1
Medigm: HSL1800_Head Medium parameters used: f =1732.4 MHz; o = 1.36 mho/m; & = 38.9; p = 1000
kg/m
Phantom section: Right Section
DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(5, 5, 5); Calibrated: 2009-11-19

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2009-11-18

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Cheek position - Middle/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm

Maximum value of SAR (interpolated) = 1.31 mW/g

Cheek position - Middle/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 11.3 V/m; Power Drift = 0.003 dB

Peak SAR (extrapolated) = 2.09 W/kg

SAR(1 g) = 1.23 mW/g; SAR(10 g) = 0.685 mW/g

Maximum value of SAR (measured) = 1.35 mW/g

Cheek position - Middle/Zoom Scan (7x7x7)/Cube 1: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 11.3 V/m; Power Drift = 0.003 dB

Peak SAR (extrapolated) = 1.55 W/kg

SAR(1 g) = 0.952 mW/g; SAR(10 g) = 0.592 mW/g

Maximum value of SAR (measured) = 1.10 mW/g

dB
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16.5.34 UMTS FDD IV-RightHandSide-Tilt-Middle
Date/Time: 2010-3-12 13:03:25

Test Laboratory: SGS-GSM
UMTS FDD IV-RightHandSide-Tilt-Middle
DUT: MO002AWO01; Type: Head; Serial: 352129049999924
Communication System: WCDMA Band IV; Frequency: 1732.4 MHz;Duty Cycle: 1:1
Medigm: HSL1800_Head Medium parameters used: f =1732.4 MHz; o = 1.36 mho/m; & = 38.9; p = 1000
kg/m
Phantom section: Right Section
DASY4 Configuration:
- Probe: ES3DV3 - SN3088; ConvF(5, 5, 5); Calibrated: 2009-11-19
- Sensor-Surface: 4mm (Mechanical Surface Detection)
- Electronics: DAE3 Sn569; Calibrated: 2009-11-18
- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283
- Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Tilt position - Middle/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.783 mW/g

Tilt position - Middle/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 20.2 V/m; Power Drift = 0.077 dB

Peak SAR (extrapolated) = 1.03 W/kg

SAR(1 g) = 0.672 mW/g; SAR(10 g) = 0.409 mW/g

Maximum value of SAR (measured) = 0.731 mW/g

dB
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16.5.35 UMTS FDD IV-RightHandSide-Cheek-Low

Date/Time: 2010-3-12 9:43:21

Test Laboratory: SGS-GSM
UMTS FDD IV-RightHandSide-Cheek-Low
DUT: MO002AWO01; Type: Head; Serial: 352129049999924
Communication System: WCDMA Band IV; Frequency: 1712.4 MHz;Duty Cycle: 1:1
Medigm: HSL1800_Head Medium parameters used: f =1712.4 MHz; o = 1.35 mho/m; & = 39; p = 1000
kg/m
Phantom section: Right Section
DASY4 Configuration:
- Probe: ES3DV3 - SN3088; ConvF(5, 5, 5); Calibrated: 2009-11-19
- Sensor-Surface: 4mm (Mechanical Surface Detection)
- Electronics: DAE3 Sn569; Calibrated: 2009-11-18
- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283
- Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Cheek position - Low/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 1.21 mW/g

Cheek position - Low/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 10.3 V/m; Power Drift = 0.196 dB

Peak SAR (extrapolated) = 1.97 W/kg

SAR(1 g) = 1.17 mW/g; SAR(10 g) = 0.650 mW/g

Maximum value of SAR (measured) = 1.28 mW/g

dB
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16.5.36 UMTS FDD IV-RightHandSide-Cheek-High
Date/Time: 2010-3-12 12:29:44

Test Laboratory: SGS-GSM
UMTS FDD IV-RightHandSide-Cheek-High
DUT: MO002AWO01; Type: Head; Serial: 352129049999924
Communication System: WCDMA Band IV; Frequency: 1752.6 MHz;Duty Cycle: 1:1
Medigm: HSL1800_Head Medium parameters used: f =1752.6 MHz; o = 1.39 mho/m; & = 38.8; p = 1000
kg/m
Phantom section: Right Section
DASY4 Configuration:
- Probe: ES3DV3 - SN3088; ConvF(5, 5, 5); Calibrated: 2009-11-19
- Sensor-Surface: 4mm (Mechanical Surface Detection)
- Electronics: DAE3 Sn569; Calibrated: 2009-11-18
- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283
- Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Cheek position -High 2/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 1.36 mW/g

Cheek position -High 2/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 13.0 V/m; Power Drift =-0.035 dB

Peak SAR (extrapolated) = 2.17 W/kg

SAR(1 g) = 1.28 mW/g; SAR(10 g) = 0.707 mW/g

Maximum value of SAR (measured) = 1.42 mW/g
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16.5.37 UMTS FDD IV- BodyWorn-WCDMA-Middle-Front
Date/Time: 2010-3-15 10:51:21

Test Laboratory: SGS-GSM
UMTS FDD IV-Body-Worn-WCDMA-Middle-Front
DUT: MO002AWO01; Type: Head; Serial: 352129049999924
Communication System: WCDMA Band IV; Frequency: 1732.4 MHz;Duty Cycle: 1:1
Medigm: HSL-1800-Body Medium parameters used: f = 1732.4 MHz; o = 1.51 mho/m; & = 52.4; p = 1000
kg/m
Phantom section: Flat Section
DASY4 Configuration:
- Probe: ES3DV3 - SN3088; ConvF(4.76, 4.76, 4.76); Calibrated: 2009-11-19
- Sensor-Surface: 4mm (Mechanical Surface Detection)
- Electronics: DAE3 Sn569; Calibrated: 2009-11-18
- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283
- Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Body Worn - Middle-Front/Area Scan (61x101x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.521 mW/g

Body Worn - Middle-Front/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 13.4 V/m; Power Drift =-0.002 dB

Peak SAR (extrapolated) = 0.770 W/kg

SAR(1 g) = 0.483 mW/g; SAR(10 g) = 0.291 mW/g

Maximum value of SAR (measured) = 0.530 mW/g
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16.5.38 UMTS FDD IV- BodyWorn-WCDMA-Middle-Rear
Date/Time: 2010-3-15 11:24:05

Test Laboratory: SGS-GSM
UMTS FDD IV-Body-Worn-WCDMA-Middle-Rear
DUT: MO002AWO01; Type: Head; Serial: 352129049999924
Communication System: WCDMA Band IV; Frequency: 1732.4 MHz;Duty Cycle: 1:1
Medigm: HSL-1800-Body Medium parameters used: f = 1732.4 MHz; o = 1.51 mho/m; & = 52.4; p = 1000
kg/m
Phantom section: Flat Section
DASY4 Configuration:
- Probe: ES3DV3 - SN3088; ConvF(4.76, 4.76, 4.76); Calibrated: 2009-11-19
- Sensor-Surface: 4mm (Mechanical Surface Detection)
- Electronics: DAE3 Sn569; Calibrated: 2009-11-18
- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283
- Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Body Worn - Middle-Rear/Area Scan (61x101x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.771 mW/g

Body Worn - Middle-Rear/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 21.8 V/m; Power Drift = 0.071 dB

Peak SAR (extrapolated) = 1.13 W/kg

SAR(1 g) = 0.684 mW/g; SAR(10 g) = 0.401 mW/g

Maximum value of SAR (measured) = 0.749 mW/g
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16.5.39 UMTS FDD IV- BodyWorn-WCDMA-Low-Rear

Date/Time: 2010-3-15 11:59:55

Test Laboratory: SGS-GSM
UMTS FDD IV-Body-Worn-WCDMA-Low-Rear
DUT: MO002AWO01; Type: Head; Serial: 352129049999924
Communication System: WCDMA Band IV; Frequency: 1712.4 MHz;Duty Cycle: 1:1
Medigm: HSL-1800-Body Medium parameters used: f = 1712.4 MHz; o = 1.46 mho/m; & = 52.5; p = 1000
kg/m
Phantom section: Flat Section
DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(4.76, 4.76, 4.76); Calibrated: 2009-11-19

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2009-11-18

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Body Worn - Low-Rear/Area Scan (61x101x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.704 mW/g

Body Worn - Low-Rear/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 21.4 V/m; Power Drift =-0.006 dB

Peak SAR (extrapolated) = 1.02 W/kg

SAR(1 g) = 0.625 mW/g; SAR(10 g) = 0.367 mW/g

Maximum value of SAR (measured) = 0.684 mW/g
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16.5.40 UMTS FDD IV- BodyWorn-WCDMA-High-Rear
Date/Time: 2010-3-15 13:34:32

Test Laboratory: SGS-GSM
UMTS FDD IV-Body-Worn-WCDMA-High-Rear
DUT: MO002AWO01; Type: Head; Serial: 352129049999924
Communication System: WCDMA Band IV; Frequency: 1752.6 MHz;Duty Cycle: 1:1
Medigm: HSL-1800-Body Medium parameters used: f = 1752.6 MHz; o = 1.55 mho/m; g = 52.5; p = 1000
kg/m
Phantom section: Flat Section
DASY4 Configuration:
- Probe: ES3DV3 - SN3088; ConvF(4.76, 4.76, 4.76); Calibrated: 2009-11-19
- Sensor-Surface: 4mm (Mechanical Surface Detection)
- Electronics: DAE3 Sn569; Calibrated: 2009-11-18
- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283
- Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Body Worn - High-Rear 2/Area Scan (61x101x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.663 mW/g

Body Worn - High-Rear 2/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 19.7 V/m; Power Drift = 0.037 dB

Peak SAR (extrapolated) = 0.973 W/kg

SAR(1 g) = 0.597 mW/g; SAR(10 g) = 0.351 mW/g

Maximum value of SAR (measured) = 0.650 mW/g
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16.5.41 UMTS FDD IV- BodyWorn-WCDMA-Worstcase with headset
Date/Time: 2010-3-15 14:02:06

Test Laboratory: SGS-GSM
UMTS FDD IV-Body-Worn-WCDMA-Worstcase with headset
DUT: MO002AWO01; Type: Head; Serial: 352129049999924
Communication System: WCDMA Band IV; Frequency: 1732.4 MHz;Duty Cycle: 1:1
Medigm: HSL-1800-Body Medium parameters used: f = 1732.4 MHz; o = 1.51 mho/m; & = 52.4; p = 1000
kg/m
Phantom section: Flat Section
DASY4 Configuration:
- Probe: ES3DV3 - SN3088; ConvF(4.76, 4.76, 4.76); Calibrated: 2009-11-19
- Sensor-Surface: 4mm (Mechanical Surface Detection)
- Electronics: DAE3 Sn569; Calibrated: 2009-11-18
- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283
- Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Body Worn - Middle-Rear with headset/Area Scan (61x101x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.757 mW/g

Body Worn - Middle-Rear with headset/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,
dz=5mm

Reference Value = 21.6 V/m; Power Drift = 0.011 dB

Peak SAR (extrapolated) = 1.10 W/kg

SAR(1 g) = 0.679 mW/g; SAR(10 g) = 0.407 mW/g

Maximum value of SAR (measured) = 0.742 mW/g
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16.5.42 UMTS FDD IV- BodyWorn-HSDPA- Middle-Rear
Date/Time: 2010-3-15 15:52:21

Test Laboratory: SGS-GSM
UMTS FDD IV-Body-Worn-HSDPA-Middle-Rear

DUT: MO002AWO01; Type: Head; Serial: 352129049999924
Communication System: WCDMA Band IV HSDPA; Frequency: 1732.4 MHz;Duty Cycle: 1:1
Medigm: HSL-1800-Body Medium parameters used: f = 1732.4 MHz; o = 1.51 mho/m; & = 52.4; p = 1000
kg/m
Phantom section: Flat Section
DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(4.76, 4.76, 4.76); Calibrated: 2009-11-19

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2009-11-18

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Body Worn - Middle/Area Scan (61x101x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.753 mW/g

Body Worn - Middle/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 21.1 V/m; Power Drift = 0.016 dB

Peak SAR (extrapolated) = 1.08 W/kg

SAR(1 g) = 0.668 mW/g; SAR(10 g) = 0.396 mW/g

Maximum value of SAR (measured) = 0.727 mW/g
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16.5.43 UMTS FDD IV- BodyWorn-HSDPA-Low-Rear

Date/Time: 2010-3-15 16:50:45

Test Laboratory: SGS-GSM
UMTS FDD IV-Body-Worn-HSDPA-Low-Rear
DUT: MO002AWO01; Type: Head; Serial: 352129049999924
Communication System: WCDMA Band IV HSDPA; Frequency: 1712.4 MHz;Duty Cycle: 1:1
Medigm: HSL-1800-Body Medium parameters used: f = 1712.4 MHz; o = 1.46 mho/m; & = 52.5; p = 1000
kg/m
Phantom section: Flat Section
DASY4 Configuration:
- Probe: ES3DV3 - SN3088; ConvF(4.76, 4.76, 4.76); Calibrated: 2009-11-19
- Sensor-Surface: 4mm (Mechanical Surface Detection)
- Electronics: DAE3 Sn569; Calibrated: 2009-11-18
- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283
- Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Body Worn - Low/Area Scan (81x101x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.693 mW/g

Body Worn - Low/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 20.5 V/m; Power Drift = 0.038 dB

Peak SAR (extrapolated) = 1.01 W/kg

SAR(1 g) = 0.619 mW/g; SAR(10 g) = 0.367 mW/g

Maximum value of SAR (measured) = 0.676 mW/g
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16.5.44 UMTS FDD IV- BodyWorn-HSDPA- High-Rear
Date/Time: 2010-3-15 16:20:48

Test Laboratory: SGS-GSM
UMTS FDD IV-Body-Worn-HSDPA-High-Rear
DUT: MO002AWO01; Type: Head; Serial: 352129049999924
Communication System: WCDMA Band IV HSDPA; Frequency: 1752.6 MHz;Duty Cycle: 1:1
Medigm: HSL-1800-Body Medium parameters used: f = 1752.6 MHz; o = 1.55 mho/m; g = 52.5; p = 1000
kg/m
Phantom section: Flat Section
DASY4 Configuration:
- Probe: ES3DV3 - SN3088; ConvF(4.76, 4.76, 4.76); Calibrated: 2009-11-19
- Sensor-Surface: 4mm (Mechanical Surface Detection)
- Electronics: DAE3 Sn569; Calibrated: 2009-11-18
- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283
- Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Body Worn - High/Area Scan (81x101x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.644 mW/g

Body Worn - High/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 19.2 V/m; Power Drift = 0.000 dB

Peak SAR (extrapolated) = 0.928 W/kg

SAR(1 g) = 0.571 mW/g; SAR(10 g) = 0.338 mW/g

Maximum value of SAR (measured) = 0.622 mW/g
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16.5.45 UMTS FDD V-LeftHandSide-Cheek-Middle

Date/Time: 2010-3-9 13:10:04

Test Laboratory: SGS-GSM
UMTS FDD V-LeftHandSide-Cheek-Middle
DUT: MO002AWO01; Type: Head; Serial: 352129049999924
Communication System: WCDMA Band V ; Frequency: 836.4 MHz;Duty Cycle: 1:1
Medigm: HSL835_ Head Medium parameters used: f = 836.4 MHz; o = 0.895 mho/m; & = 42.2; p = 1000
kg/m
Phantom section: Left Section
DASY4 Configuration:
- Probe: ES3DV3 - SN3088; ConvF(5.84, 5.84, 5.84); Calibrated: 2009-11-19
- Sensor-Surface: 4mm (Mechanical Surface Detection)
- Electronics: DAE3 Sn569; Calibrated: 2009-11-18
- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283
- Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Cheek position - Mid/Area Scan (61x101x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 1.01 mW/g

Cheek position - Mid/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 8.23 V/m; Power Drift =-0.042 dB

Peak SAR (extrapolated) = 1.25 W/kg

SAR(1 g) = 0.894 mW/g; SAR(10 g) = 0.626 mW/g

Maximum value of SAR (measured) = 0.944 mW/g
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16.5.46 UMTS FDD V-LeftHandSide-Tilt-Middle
Date/Time: 2010-3-9 14:35:52

Test Laboratory: SGS-GSM
UMTS FDD V-LeftHandSide-Tilt-Middle

DUT: MO002AWO01; Type: Head; Serial: 352129049999924
Communication System: WCDMA Band V ; Frequency: 836.4 MHz;Duty Cycle: 1:1
Medigm: HSL835_ Head Medium parameters used: f = 836.4 MHz; o = 0.895 mho/m; & = 42.2; p = 1000
kg/m
Phantom section: Left Section
DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(5.84, 5.84, 5.84); Calibrated: 2009-11-19

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2009-11-18

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Tilt position - Mid/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.442 mW/g

Tilt position - Mid/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 15.7 V/m; Power Drift = 0.143 dB

Peak SAR (extrapolated) = 0.564 W/kg

SAR(1 g) = 0.435 mW/g; SAR(10 g) = 0.320 mW/g

Maximum value of SAR (measured) = 0.459 mW/g
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16.5.47 UMTS FDD V-LeftHandSide-Cheek-Low

Date/Time: 2010-3-9 15:10:29

Test Laboratory: SGS-GSM
UMTS FDD V-LeftHandSide-Cheek-Low
DUT: MO002AWO01; Type: Head; Serial: 352129049999924
Communication System: WCDMA Band V ; Frequency: 826.4 MHz;Duty Cycle: 1:1
Medigm: HSL835_ Head Medium parameters used: f = 826.4 MHz; o = 0.885 mho/m; & = 42.3; p = 1000
kg/m
Phantom section: Left Section
DASY4 Configuration:
- Probe: ES3DV3 - SN3088; ConvF(5.84, 5.84, 5.84); Calibrated: 2009-11-19
- Sensor-Surface: 4mm (Mechanical Surface Detection)
- Electronics: DAE3 Sn569; Calibrated: 2009-11-18
- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283
- Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Cheek position - Low/Area Scan (61x101x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 1.02 mW/g

Cheek position - Low/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 7.85 V/m; Power Drift = 0.152 dB

Peak SAR (extrapolated) = 1.28 W/kg

SAR(1 g) = 0.889 mW/g; SAR(10 g) = 0.626 mW/g

Maximum value of SAR (measured) = 0.938 mW/g

dB
— 0.000

—-2.16

-4.32

-b.48

-8.64

-10.8

0 dB = 0.938mW/g
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16.5.48 UMTS FDD V-LeftHandSide-Cheek-High

Date/Time: 2010-3-9 13:37:07

Test Laboratory: SGS-GSM
UMTS FDD V-LeftHandSide-Cheek-High
DUT: MO002AWO01; Type: Head; Serial: 352129049999924
Communication System: WCDMA Band V ; Frequency: 846.6 MHz;Duty Cycle: 1:1
Medium: HSL835_Head Medium parameters used: f = 846.6 MHz; & = 0.907 mho/m; g, = 42; p = 1000 kg/m?
Phantom section: Left Section
DASY4 Configuration:
- Probe: ES3DV3 - SN3088; ConvF(5.84, 5.84, 5.84); Calibrated: 2009-11-19
- Sensor-Surface: 4mm (Mechanical Surface Detection)
- Electronics: DAE3 Sn569; Calibrated: 2009-11-18
- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283
- Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Cheek position -High/Area Scan (61x101x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 1.08 mW/g

Cheek position -High/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 8.34 V/m; Power Drift = 0.038 dB

Peak SAR (extrapolated) = 1.34 W/kg

SAR(1 g) = 0.951 mW/g; SAR(10 g) = 0.662 mW/g

Maximum value of SAR (measured) = 1.01 mW/g

dB
— 0.000

—-2.14

-4.28

-b.42

-8.56

1007

0dB =1.01mW/g
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16.5.49 UMTS FDD V-RightHandSide-Cheek-Middle
Date/Time: 2010-3-8 17:24:54

Test Laboratory: SGS-GSM
UMTS FDD V-RightHandSide-Cheek-Middle
DUT: MO002AWO01; Type: Head; Serial: 352129049999924
Communication System: WCDMA Band V ; Frequency: 836.4 MHz;Duty Cycle: 1:1
Medigm: HSL835_ Head Medium parameters used: f = 836.4 MHz; o = 0.895 mho/m; & = 42.2; p = 1000
kg/m
Phantom section: Right Section
DASY4 Configuration:
- Probe: ES3DV3 - SN3088; ConvF(5.84, 5.84, 5.84); Calibrated: 2009-11-19
- Sensor-Surface: 4mm (Mechanical Surface Detection)
- Electronics: DAE3 Sn569; Calibrated: 2009-11-18
- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283
- Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Cheek position - Middle/Area Scan (61x111x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.832 mW/g

Cheek position - Middle/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 11.7 V/m; Power Drift = 0.034 dB

Peak SAR (extrapolated) = 1.06 W/kg

SAR(1 g) = 0.783 mW/g; SAR(10 g) = 0.543 mW/g

Maximum value of SAR (measured) = 0.844 mW/g

dB
— 0.000

— -2.28

-4.56

-b.84

-9.12 -

-11.4

0dB =0.844mW/g
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16.5.50 UMTS FDD V-RightHandSide-Tilt-Middle

Date/Time: 2010-3-8 17:00:09

Test Laboratory: SGS-GSM
UMTS FDD V-RightHandSide-Tilt-Middle
DUT: MO002AWO01; Type: Head; Serial: 352129049999924
Communication System: WCDMA Band V ; Frequency: 836.4 MHz;Duty Cycle: 1:1
Medigm: HSL835_ Head Medium parameters used: f = 836.4 MHz; o = 0.895 mho/m; & = 42.2; p = 1000
kg/m
Phantom section: Right Section
DASY4 Configuration:
- Probe: ES3DV3 - SN3088; ConvF(5.84, 5.84, 5.84); Calibrated: 2009-11-19
- Sensor-Surface: 4mm (Mechanical Surface Detection)
- Electronics: DAE3 Sn569; Calibrated: 2009-11-18
- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283
- Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Tilt position - Middle/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.456 mW/g

Tilt position - Middle/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 17.2 V/m; Power Drift = 0.346 dB

Peak SAR (extrapolated) = 0.577 W/kg

SAR(1 g) = 0.441 mW/g; SAR(10 g) = 0.322 mW/g

Maximum value of SAR (measured) = 0.467 mW/g

dB
— 0.000

—-1.80

-3.59

-h.39

-7.18 gy

-8.98

0dB = 0.467mW/g
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16.5.51 UMTS FDD V-RightHandSide-Cheek-Low

Date/Time: 2010-3-9 15:35:50

Test Laboratory: SGS-GSM
UMTS FDD V-RightHandSide-Cheek-Low
DUT: MO002AWO01; Type: Head; Serial: 352129049999924
Communication System: WCDMA Band V ; Frequency: 826.4 MHz;Duty Cycle: 1:1
Medigm: HSL835_ Head Medium parameters used: f = 826.4 MHz; o = 0.885 mho/m; & = 42.3; p = 1000
kg/m
Phantom section: Right Section
DASY4 Configuration:
- Probe: ES3DV3 - SN3088; ConvF(5.84, 5.84, 5.84); Calibrated: 2009-11-19
- Sensor-Surface: 4mm (Mechanical Surface Detection)
- Electronics: DAE3 Sn569; Calibrated: 2009-11-18
- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283
- Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Cheek position - Low/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.843 mW/g

Cheek position - Low/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 10.7 V/m; Power Drift = 0.143 dB

Peak SAR (extrapolated) = 1.08 W/kg

SAR(1 g) = 0.803 mW/g; SAR(10 g) = 0.570 mW/g

Maximum value of SAR (measured) = 0.857 mW/g

dB
— 0.000

— -2.26

-4.52

-b.78

-9.04 gy

-11.3

0dB =0.857mW/g
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16.5.52 UMTS FDD V-RightHandSide-Cheek-High

Date/Time: 2010-3-9 11:37:24
Test Laboratory: SGS-GSM

UMTS FDD V-RightHandSide-Cheek-High

DUT: MO002AWO01; Type: Head; Serial: 352129049999924
Communication System: WCDMA Band V ; Frequency: 846.6 MHz;Duty Cycle: 1:1
Medium: HSL835_Head Medium parameters used: f = 846.6 MHz; & = 0.907 mho/m; g, = 42; p = 1000 kg/m?
Phantom section: Right Section
DASY4 Configuration:
- Probe: ES3DV3 - SN3088; ConvF(5.84, 5.84, 5.84); Calibrated: 2009-11-19
- Sensor-Surface: 4mm (Mechanical Surface Detection)
- Electronics: DAE3 Sn569; Calibrated: 2009-11-18
- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283
- Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Cheek position - High/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.881 mW/g

Cheek position - High/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 10.7 V/m; Power Drift =0.174 dB

Peak SAR (extrapolated) = 1.14 W/kg

SAR(1 g) = 0.840 mW/g; SAR(10 g) = 0.584 mW/g

Maximum value of SAR (measured) = 0.915 mW/g

dB
— 0.000

— -2.24

-4.48

-b.72

-8.96 "y

-11.2

0 dB = 0.915mW/g
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16.5.53 UMTS FDD V-Body Worn-WCDMA-Middle-Front
Date/Time: 2010-3-17 10:18:20

Test Laboratory: SGS-GSM
UMTS FDD V-Body-Worn-wWCDMA-Middle-Front
DUT: MO002AWO01; Type: Head; Serial: 352129049999924
Communication System: WCDMA Band V ; Frequency: 836.4 MHz;Duty Cycle: 1:1
Medigm: HSL835 Body Medium parameters used: f = 836.4 MHz; o = 0.974 mho/m; & = 56.6; p = 1000
kg/m
Phantom section: Flat Section
DASY4 Configuration:
- Probe: ES3DV3 - SN3088; ConvF(5.68, 5.68, 5.68); Calibrated: 2009-11-19
- Sensor-Surface: 4mm (Mechanical Surface Detection)
- Electronics: DAE3 Sn569; Calibrated: 2009-11-18
- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283
- Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Body Worn - Middle Front/Area Scan (71x101x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.684 mW/g

Body Worn - Middle Front/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 22.6 V/m; Power Drift = 0.193 dB

Peak SAR (extrapolated) = 0.838 W/kg

SAR(1 g) = 0.650 mW/g; SAR(10 g) = 0.479 mW/g

Maximum value of SAR (measured) = 0.686 mW/g

dB
— 0.000

—-1.74

-3.47

-h.21

-6.94

-8.68

0 dB = 0.686mW/g

SHGSM

SGS-CSTC Standards Technical Services(Shanghai) Co, Ltd 3rd Building, No. 889, Yishan Road, Shanghai, China 200233 t  (86-21) 61402666*2736 f (86-21)54500149  ww.cn.sgs.com
Testing Center-GSM Laboratory Pl AT 4 1R 889 +) 3 142 plﬁéﬂ: 200233t (86-21)61402666*2736  f (86-21) 54500149 e sgs.china@sgs.com

Member of the SGS Group (Société Générale de Surveillance)


mailto:sgs.china@sgs.com

Report No.: GSM10170698S01

Issue Date: 03-22,2010
Page 78 of 136

16.5.54 UMTS FDD V-Body Worn-WCDMA-Middle-Rear
Date/Time: 2010-3-17 10:44:06

Test Laboratory: SGS-GSM
UMTS FDD V-Body-Worn-WCDMA-Middle-Rear
DUT: MO002AWO01; Type: Head; Serial: 352129049999924
Communication System: WCDMA Band V ; Frequency: 836.4 MHz;Duty Cycle: 1:1
Medigm: HSL835 Body Medium parameters used: f = 836.4 MHz; o = 0.974 mho/m; & = 56.6; p = 1000
kg/m
Phantom section: Flat Section
DASY4 Configuration:
- Probe: ES3DV3 - SN3088; ConvF(5.68, 5.68, 5.68); Calibrated: 2009-11-19
- Sensor-Surface: 4mm (Mechanical Surface Detection)
- Electronics: DAE3 Sn569; Calibrated: 2009-11-18
- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283
- Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Body Worn - Middle Rear/Area Scan (71x101x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.862 mW/g

Body Worn - Middle Rear/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 25.7 V/m; Power Drift = 0.003 dB

Peak SAR (extrapolated) = 1.12 W/kg

SAR(1 g) = 0.817 mW/g; SAR(10 g) = 0.588 mW/g

Maximum value of SAR (measured) = 0.867 mW/g

dB
— 0.000

—-1.93

-3.86

-h.79

-F.12

-9.65

0dB =0.867mW/g
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16.5.55 UMTS FDD V-Body Worn-WCDMA-Low-Rear

Date/Time: 2010-3-17 11:55:04

Test Laboratory: SGS-GSM
UMTS FDD V-Body-Worn-WCDMA-Low-Rear
DUT: MO002AWO01; Type: Head; Serial: 352129049999924
Communication System: WCDMA Band V ; Frequency: 826.4 MHz;Duty Cycle: 1:1
Medigm: HSL835 Body Medium parameters used: f = 826.4 MHz; o = 0.962 mho/m; & = 56.8; p = 1000
kg/m
Phantom section: Flat Section
DASY4 Configuration:
- Probe: ES3DV3 - SN3088; ConvF(5.68, 5.68, 5.68); Calibrated: 2009-11-19
- Sensor-Surface: 4mm (Mechanical Surface Detection)
- Electronics: DAE3 Sn569; Calibrated: 2009-11-18
- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283
- Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Body Worn -Low/Area Scan (61x101x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.824 mW/g

Body Worn -Low/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 24.8 V/m; Power Drift = 0.089 dB

Peak SAR (extrapolated) = 1.07 W/kg

SAR(1 g) = 0.787 mW/g; SAR(10 g) = 0.567 mW/g

Maximum value of SAR (measured) = 0.834 mW/g

dB
— 0.000

—-1.88

-3.76

-h.65

-f.53

9.1

0dB = 0.834mW/g
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16.5.56 UMTS FDD V-Body Worn-WCDMA-High-Rear
Date/Time: 2010-3-17 11:12:20

Test Laboratory: SGS-GSM
UMTS FDD V-Body-Worn-WCDMA-High-Rear
DUT: MO002AWO01; Type: Head; Serial: 352129049999924
Communication System: WCDMA Band V ; Frequency: 846.6 MHz;Duty Cycle: 1:1
Medigm: HSL835 Body Medium parameters used: f = 846.6 MHz; o = 0.986 mho/m; & = 56.4; p = 1000
kg/m
Phantom section: Flat Section
DASY4 Configuration:
- Probe: ES3DV3 - SN3088; ConvF(5.68, 5.68, 5.68); Calibrated: 2009-11-19
- Sensor-Surface: 4mm (Mechanical Surface Detection)
- Electronics: DAE3 Sn569; Calibrated: 2009-11-18
- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283
- Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Body Worn - High/Area Scan (61x101x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.890 mW/g

Body Worn - High/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 25.6 V/m; Power Drift = 0.042 dB

Peak SAR (extrapolated) = 1.13 W/kg

SAR(1 g) = 0.832 mW/g; SAR(10 g) = 0.599 mW/g

Maximum value of SAR (measured) = 0.884 mW/g

dB
— 0.000

—-1.92

-3.84

-h.7h

-f.67

-9.59

0 dB = 0.884mW/g
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16.5.57 UMTS FDD V-Body Worn-WCDMA-Worstcase with headset
Date/Time: 2010-3-17 14:06:11

Test Laboratory: SGS-GSM
UMTS FDD V-Body-Worn-WCDMA-Worstcase with headset
DUT: MO002AWO01; Type: Head; Serial: 352129049999924
Communication System: WCDMA Band V ; Frequency: 846.6 MHz;Duty Cycle: 1:1
Medigm: HSL835 Body Medium parameters used: f = 846.6 MHz; o = 0.986 mho/m; & = 56.4; p = 1000
kg/m
Phantom section: Flat Section
DASY4 Configuration:
- Probe: ES3DV3 - SN3088; ConvF(5.68, 5.68, 5.68); Calibrated: 2009-11-19
- Sensor-Surface: 4mm (Mechanical Surface Detection)
- Electronics: DAE3 Sn569; Calibrated: 2009-11-18
- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283
- Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Body Worn - Worstcase with headset/Area Scan (61x101x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.708 mW/g

Body Worn - Worstcase with headset/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,
dz=5mm

Reference Value = 25.1 V/m; Power Drift =-0.050 dB

Peak SAR (extrapolated) = 0.900 W/kg

SAR(1 g) = 0.668 mW/g; SAR(10 g) = 0.477 mW/g

Maximum value of SAR (measured) = 0.714 mW/g

dB
— 0.000

—-1.94

-3.488

-h.1

-f.7h

-9.69

0dB =0.714mW/g
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16.5.58 UMTS FDD V-Body Worn-HSDPA-Middle- Rear

Date/Time: 2010-3-17 14:55:43

Test Laboratory: SGS-GSM
UMTS FDD V-Body-Worn-HSDPA-Middle-Rear
DUT: MO002AWO01; Type: Head; Serial: 352129049999924
Communication System: WCDMA Band V HSDPA; Frequency: 836.4 MHz;Duty Cycle: 1:1
Medigm: HSL835 Body Medium parameters used: f = 836.4 MHz; o = 0.974 mho/m; & = 56.6; p = 1000
kg/m
Phantom section: Flat Section
DASY4 Configuration:
- Probe: ES3DV3 - SN3088; ConvF(5.68, 5.68, 5.68); Calibrated: 2009-11-19
- Sensor-Surface: 4mm (Mechanical Surface Detection)
- Electronics: DAE3 Sn569; Calibrated: 2009-11-18
- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283
- Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Body Worn - Middle/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.837 mW/g

Body Worn - Middle/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 27.3 V/m; Power Drift =-0.157 dB

Peak SAR (extrapolated) = 1.14 W/kg

SAR(1 g) = 0.785 mW/g; SAR(10 g) = 0.558 mW/g

Maximum value of SAR (measured) = 0.817 mW/g

dB
— 0.000

—-1.88

-3.76

-h.65

-f.53

9.1

0dB =0.817mW/g
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16.5.59 UMTS FDD V-Body Worn-HSDPA-Low- Rear
Date/Time: 2010-3-17 15:16:07

Test Laboratory: SGS-GSM
UMTS FDD V-Body-Worn-HSDPA-Low-Rear

DUT: MO002AWO01; Type: Head; Serial: 352129049999924
Communication System: WCDMA Band V HSDPA; Frequency: 826.4 MHz;Duty Cycle: 1:1
Medigm: HSL835 Body Medium parameters used: f = 826.4 MHz; o = 0.962 mho/m; & = 56.8; p = 1000
kg/m
Phantom section: Flat Section
DASY4 Configuration:

- Probe: ES3DV3 - SN3088; ConvF(5.68, 5.68, 5.68); Calibrated: 2009-11-19

- Sensor-Surface: 4mm (Mechanical Surface Detection)

- Electronics: DAE3 Sn569; Calibrated: 2009-11-18

- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283

- Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Body Worn - Low/Area Scan (61x91x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.823 mW/g

Body Worn - Low/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 27.4 V/m; Power Drift =-0.003 dB

Peak SAR (extrapolated) = 1.06 W/kg

SAR(1 g) = 0.786 mW/g; SAR(10 g) = 0.566 mW/g

Maximum value of SAR (measured) = 0.833 mW/g

dB
— 0.000

—-1.88

-3.76

-h.65

-f.53

9.1

0 dB = 0.833mW/g
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16.5.60 UMTS FDD V-Body Worn-HSDPA-High- Rear

Date/Time: 2010-3-17 14:31:34

Test Laboratory: SGS-GSM
UMTS FDD V-Body-Worn-HSDPA-High-Rear
DUT: MO002AWO01; Type: Head; Serial: 352129049999924
Communication System: WCDMA Band V HSDPA; Frequency: 846.6 MHz;Duty Cycle: 1:1
Medigm: HSL835 Body Medium parameters used: f = 846.6 MHz; o = 0.986 mho/m; & = 56.4; p = 1000
kg/m
Phantom section: Flat Section
DASY4 Configuration:
- Probe: ES3DV3 - SN3088; ConvF(5.68, 5.68, 5.68); Calibrated: 2009-11-19
- Sensor-Surface: 4mm (Mechanical Surface Detection)
- Electronics: DAE3 Sn569; Calibrated: 2009-11-18
- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283
- Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

Body Worn - High/Area Scan (81x101x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 0.860 mW/g

Body Worn - High/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 27.5 V/m; Power Drift = 0.001 dB

Peak SAR (extrapolated) = 1.12 W/kg

SAR(1 g) = 0.817 mW/g; SAR(10 g) = 0.585 mW/g

Maximum value of SAR (measured) = 0.863 mW/g

dB
— 0.000

—-1.89

-3.78

-h.67

-f.hb

-9.4%

0 dB = 0.863mMW/g
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Product Name

GSM/GPRS/EDGE/WCDMA/HSDPA Handhold Phone

Brand Name

Marketing Name

W660

Final Hardware Version

W660_344

Final Software Version

LQARZ01_240005_0.0.4

Normal Voltage 3.8V
Low Voltage 35V
High Voltage 4.2V
Battery Type Li-ion
3.7V /1000mAh
Antenna Type Inner antenna
Tx: 824~849MHz
GSM Frequency Bands GSM850(tested)
Rx: 869~894MHz
EGSM 900 Tx: 880~915MHz
Rx: 925~960 MHz
DCS 1800 Tx: 1710~1785 MHz
Rx: 1805~1880 MHz
Tx:1850~1910MHz
PCS1900(tested)
Rx:1930~1990MHz
UMTS Frequency Bands FDDI Tx:1920~1980MHz

Rx:2110~2170MHz

FDDIV(tested)

Tx:1710~1755MHz

Rx: 2110 - 2155MHz

FDDV(tested)

Tx:824~849MHz

Rx: 869~894MHz

Modulation Mode

GMSK,8PSK,QPSK,16QAM

GSM / GPRS Power Class GSM850 4
PCS1900 1

EGPRS Power Class GSM850 E2
PCS1900 E2

WCDMA Power Class FDDIV, FDDV 3

GPRS Multislot class Class 12

GSM850.PCS1900

SGS-CSTC Standards Technical Services(Shanghai) Co, Ltd
Testing Center-GSM Laboratory
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EGPRS Multislot class GSM850.PCS1900 Class 12
Reference Number GSM10170698S01

Serial Number MO002AWO01

IMEI 352129049999924

Date of receipt 03-07,2010

Date of Testing Start 03-08,2010

Date of Testing End 03-17,2010

18. Photographs of EUT

Fig.18-2 Back View
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Fig.18-3 Battery

Fig.18-4 Headset
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Fig.A-2a Photograph of the Tissue Simulant
Liquid depth 15cm for Head
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Fig.A-2b Photograph of the Tissue Simulant
Liquid depth 15cm for Head
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Fig.A-2cPhotograph of the Tissue Simulant - Fig.A-3a. Photograph of the Tissue Simulant
Liquid depth 15cm for Head Liquid depth 15cm for Body Worn

800MHz

1900MHz

15 cm 15 cm
o -+
Fig.A-3b.Photograph of the Tissue Simulant Fig.A-3c. Photograph of the Tissue Simulant
Liquid depth 15cm for Body Worn Liquid depth 15cm for Body Worn

Fig.A-4a Photograph of the Left Hand Side Cheek status
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Fig.A-4b Photograph of the Left Hand Side Tilted status

Fig.A-4c Photograph of the Right Hand Side Cheek status
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Fig.A-4d Photograph of the Right Hand Side Tilted status

Fig.A-4e Photograph of the Body Worn status-front

Fig.A-4f Photograph of the Body Worn status-rear
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Annex B Tissue Simulant Liquid

Annex B.1 Recipes for Tissue Simulant Liquid

The bellowing tables give the recipes for tissue simulating liquids to be used in different frequency bands.

Frequency (MHz) 835 900 1800-2000
Tissue Type Head | Body Head | Body Head Body
Ingredient (% by weight)
Water 40.30 50.75 40.30 50.75 55.24 70.17
Salt (NaCl) 1.38 0.94 1.38 0.94 0.31 0.39
Sucrose 57.90 48.21 57.90 48.21 0 0
HEC 0.24 0 0.24 0 0 0
Bactericide 0.18 0.10 0.10 0.10 0 0
DGBE 0 0 0 0 44.45 29.44
Measurement dielectric parameters
Dielectric Constant 41.9 55.0 41.1 54.5 39.2 53.2
Conductivity (S/m) 0.93 0.97 1.04 1.06 1.45 1.59
Target values
Dielectric Constant 41.5 55.2 41.5 55.0 40.0 53.3
Conductivity (S/m) 0.90 0.97 0.97 1.05 1.40 1.52
Salt: 99°% Pure Sodium Chloride Sucrose: 98 % Pure Sucrose
Water: De-ionized, 16 MW" resistivity HEC: Hydroxyethyl Celulose
DGBE: 99'% Di(ethylene glycol) butyl ether, [2-(2-butoxyethoxy)ethanol]

Table B-1 Recipe of Tissue Simulat Liquid

Annex B.2 Measurement for Tissue Simulant Liquid

The dielectric properties for this Tissue Simulant Liquids were measured by using the Agilent Model 85070D
Dielectric Probe (rates frequency band 200 MHz to 20 GHz) in conjunction with Agilent E5071B Network Analyzer
(300 KHz-8500 MHz). The Conductivity (o) and Permittivity (p) are listed in Table 1.For the SAR measurement given
in this report. The temperature variation of the Tissue Simulant Liquids was 22+2°C.
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Frequency _ . o Conductivity
Tissue Type Limit/Measured Permittivity (p) Temp (°C)
(MHz) (o)
o 41.5%5% 0.90+5% 222
Recommended Limit
(39.43~43.57) (0.86~0.94)
Head
Measured,03-08,2010 42.2 0.894 22.1
835 Measured, 03-09,2010 42.1 0.9 22.1
o 55.245% 0.97+5% 222
Recommended Limit
Body (52.44~57.96) (0.92~1.01)
Measured, 03-17,2010 56.6 0.972 22.0
o 40%5% 1.40%5% 222
Recommended Limit
Head (38-42) (1.33~1.47)
1800 Measured, 03-12,2010 38.6 1.44 22.2
o 53.3%5% 1.5245% 2242
Recommended Limit
Body (50.64~55.96) (1.45~1.59)
Measured, 03-15,2010 52.2 1.57 21.9
o 40%5% 1.40%5% 22%2
Recommended Limit
Head (38-42) (1.33~1.47)
1900 Measured, 03-10,2010 38.9 1.42 21.8
o 53.3%5% 1.5245% 2242
Recommended Limit
Body (50.64~55.96) (1.45~1.59)
Measured,03-16,2010 53.2 1.54 22.2

Table B-2 Measurement result of Tissue electric parameters

Annex C SAR System Validation

The microwave circuit arrangement for system verification is sketched in Fig. C-1. The daily system accuracy
verification occurs within the flat section of the SAM phantom. A SAR measurement was performed to see if the
measured SAR was within +/- 10% from the target SAR values. These tests were done at 835&1800&1900MHz. The
tests were conducted on the same days as the measurement of the EUT. The obtained results from the system
accuracy verification are displayed in the table C-1 (A power level of 250mw was input to the dipole antenna). During
the tests, the ambient temperature of the laboratory was in the range 22°C, the relative humidity was in the range
60% and the liquid depth above the ear reference points was above 15 cm in all the cases. It is seen that the system
is operating within its specification, as the results are within acceptable tolerance of the reference values.
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Fig. C-1 the microwave circuit arrangement used for SAR system verification

A. Agilent E4438C Signal Generator

B. Mini-Circuit ZHL-42 Preamplifier

C. Mini-Circuit VLF-2500+ Low Pass Filter

D. Mini-Circuits ZABDC20-252H-N+ Bi-DIR Coupling
PM1. Power Sensor NRP-Z92

PM2. Agilent Model E4416A Power Meter

PM3. Power Sensor NRP-Z92
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Validation | Frequency | Tissue

Limit/Measurement

Kit (MHz) Type Condition Recommended/Measured 19

Nomalized to ImW(for nominal o 9.62+10%
Head TSL parameters) Recommended Limit (8.66-10.58)
Nomalized to 1W(for nominal ) 0.03
Head TSL parameters)

Head | >50mw input power Measured, 03-08,2010 2.46
Nomalized to 1W(for nominal 971

D835Vv2 835 Head TSL parameters)

250mW input power Measured, 03-09,2010 2.42
Nomalized to ImW(for nominal o 9.89+10%
Head TSL parameters) Recommended Limit (8.90-10.87)

Body | Nomalized to 1W(for nominal ) 10.08
Head TSL parameters)
250mW input power Measured, 03-17,2010 2.51
Nomalized to 1W(for nominal 38.6£10%

Head TSL parameters)

Recommended Limit

(34.74-42.46)

Head [ Nomalized to 1W(for nominal

37.53
Head TSL parameters)
250mW input power Measured, 03-12,2010 9.62
D1800V2 1800 - -
Nomalized to ImW(for nominal o 38.2+10%
Recommended Limit
Head TSL parameters) (34.38-42.02)
Body | Nomalized to 1W(for nominal 38.64
Head TSL parameters) '
250mW input power Measured, 03-15,2010 9.9
Nomalized to 1W(for nominal o 39.3+10%
Recommended Limit
Head TSL parameters) (35.37-43.23)
Head | Nomalized to 1W(for nominal 40.60
Head TSL parameters) '
250mW input power Measured, 03-10,2010 10.3
D1900V2 1900 - -
Nomalized to ImW(for nominal 40.4+10%

Head TSL parameters)

Recommended Limit

(36.36-44.44)

Body | Nomalized to 1W(for nominal

- 40.86
Head TSL parameters)
250mW input power Measured, 03-16,2010 10.3
Table C-1 SAR System Validation Result
SHGSM
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System Validation for 835MHz-Head-1

Date/Time: 2010-3-8 9:55:39

Test Laboratory: SGS-GSM
System-Validation-D835-Head
DUT: Dipole 835MHz; Type: D835V2; Serial: D835V2 - SN:4d070
Communication System: CW,; Frequency: 835 MHz;Duty Cycle: 1:1
Medium: HSL900_ Head Medium parameters used: f = 835 MHz; o = 0.894 mho/m; g, = 42.2; p = 1000 kg/m?
Phantom section: Flat Section
DASY4 Configuration:
- Probe: ES3DV3 - SN3088; ConvF(5.84, 5.84, 5.84); Calibrated: 2009-11-19
- Sensor-Surface: 4mm (Mechanical Surface Detection)
- Electronics: DAE3 Sn569; Calibrated: 2009-11-18
- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283
- Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

d=15mm, Pin=250mW/Area Scan (61x121x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 2.59 mW/g

d=15mm, Pin=250mW/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 54.1 V/m; Power Drift = 0.022 dB

Peak SAR (extrapolated) = 3.77 W/kg

SAR(1 g) = 2.46 mW/g; SAR(10 g) = 1.58 mW/g

Maximum value of SAR (measured) = 2.66 mW/g

dB
— 0.000

—-2.16

-4.32

-b.48

-8.64

-10.8

0 dB = 2.66mW/g
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System Validation for 835MHz-Head-2

Date/Time: 2010-3-9 10:53:46

Test Laboratory: SGS-GSM
System-Validation-D835-Head
DUT: Dipole 835MHz; Type: D835V2; Serial: D835V2 - SN:4d070
Communication System: CW,; Frequency: 835 MHz;Duty Cycle: 1:1
Medium: HSL900_ Head Medium parameters used: f = 835 MHz; o = 0.9 mho/m; g = 42.1; p = 1000 kg/m?®
Phantom section: Flat Section
DASY4 Configuration:
- Probe: ES3DV3 - SN3088; ConvF(5.84, 5.84, 5.84); Calibrated: 2009-11-19
- Sensor-Surface: 4mm (Mechanical Surface Detection)
- Electronics: DAE3 Sn569; Calibrated: 2009-11-18
- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283
- Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

d=15mm, Pin=250mW/Area Scan (61x121x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 2.57 mW/g

d=15mm, Pin=250mW/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 52.3 V/m; Power Drift = 0.002 dB

Peak SAR (extrapolated) = 3.69 W/kg

SAR(1 g) = 2.42 mW/g; SAR(10 g) = 1.56 mW/g

Maximum value of SAR (measured) = 2.62 mW/g

dB
— 0.000

—-2.14

-4.28

-b.42

-8.56

1007

0dB =2.62mW/g
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System Validation for 835MHz-Body

Date/Time: 2010-3-17 9:26:50

Test Laboratory: SGS-GSM
System-Validation-D835-Body
DUT: Dipole 835MHz; Type: D835V2; Serial: D835V2 - SN:4d070
Communication System: CW,; Frequency: 835 MHz;Duty Cycle: 1:1
Medium: HSL835 Body Medium parameters used: f = 835 MHz; ¢ = 0.972 mho/m; &, = 56.6; p = 1000 kg/m®
Phantom section: Flat Section
DASY4 Configuration:
- Probe: ES3DV3 - SN3088; ConvF(5.68, 5.68, 5.68); Calibrated: 2009-11-19
- Sensor-Surface: 4mm (Mechanical Surface Detection)
- Electronics: DAE3 Sn569; Calibrated: 2009-11-18
- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283
- Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

d=15mm, Pin=250mW/Area Scan (61x121x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 2.68 mW/g

d=15mm, Pin=250mW/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 51.5 V/m; Power Drift =-0.037 dB

Peak SAR (extrapolated) = 3.73 W/kg

SAR(1 g) = 2.51 mW/g; SAR(10 g) = 1.65 mW/g

Maximum value of SAR (measured) =2.72 mW/g

dB
— 0.000

— -2.02

-4.04

-b.06

-8.08

-10.1

0dB =2.72mW/g
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System Validation for 1800MHz-Head

Date/Time: 2010-3-12 9:07:11

Test Laboratory: SGS-GSM
System-Validation-D1800-Head
DUT: Dipole 1800 MHz; Type: D1800V2; Serial: D1800V2 - SN:2d070
Communication System: CW,; Frequency: 1800 MHz;Duty Cycle: 1:1
Medigm: HSL1800_Head Medium parameters used: f = 1800 MHz; o = 1.44 mho/m; & = 38.6; p = 1000
kg/m
Phantom section: Flat Section
DASY4 Configuration:
- Probe: ES3DV3 - SN3088; ConvF(5, 5, 5); Calibrated: 2009-11-19
- Sensor-Surface: 4mm (Mechanical Surface Detection)
- Electronics: DAE3 Sn569; Calibrated: 2009-11-18
- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283
- Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

d=10mm, Pin=250mW/Area Scan (61x121x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 10.8 mW/g

d=10mm, Pin=250mW/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 81.5 V/m; Power Drift =-0.007 dB

Peak SAR (extrapolated) = 18.1 W/kg

SAR(1 g) = 9.62 mW/g; SAR(10 g) = 4.94 mW/g

Maximum value of SAR (measured) = 10.8 mW/g

dB
— 0.000

— -3.60

-F.20

-10.8

-14.4

-18.0

0dB =10.8mW/g
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System Validation for 1800MHz-Body

Date/Time: 2010-3-15 9:47:32

Test Laboratory: SGS-GSM
System-Validation-D1800-Body
DUT: Dipole 1800 MHz; Type: D1800V2; Serial: D1800V2 - SN:2d070
Communication System: CW,; Frequency: 1800 MHz;Duty Cycle: 1:1
Medigm: HSL-1800-Body Medium parameters used: f = 1800 MHz; o = 1.57 mho/m; & = 52.2; p = 1000
kg/m
Phantom section: Flat Section
DASY4 Configuration:
- Probe: ES3DV3 - SN3088; ConvF(4.76, 4.76, 4.76); Calibrated: 2009-11-19
- Sensor-Surface: 4mm (Mechanical Surface Detection)
- Electronics: DAE3 Sn569; Calibrated: 2009-11-18
- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283
- Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

d=10mm, Pin=250mW/Area Scan (61x101x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 11.7 mW/g

d=10mm, Pin=250mW/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 77.9 V/Im; Power Drift = -0.064 dB

Peak SAR (extrapolated) = 18.0 W/kg

SAR(1 g) = 9.9 mW/g; SAR(10 g) = 5.13 mW/g

Maximum value of SAR (measured) =11.3 mW/g

dB
— 0.000

—-3.38

-b.76

-10.1

-13.5

-16.9

0dB =11.3mW/g
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System Validation for 1900MHz-Head

Date/Time: 2010-3-10 9:45:02

Test Laboratory: SGS-GSM
System-Validation-D1900-Head
DUT: Dipole 1900 MHz; Type: D1900V2; Serial: D1900V2 - SN:5d028
Communication System: CW,; Frequency: 1900 MHz;Duty Cycle: 1:1
Medigm: HSL1900_Head Medium parameters used: f = 1900 MHz; o = 1.42 mho/m; & = 38.9; p = 1000
kg/m
Phantom section: Flat Section
DASY4 Configuration:
- Probe: ES3DV3 - SN3088; ConvF(4.97, 4.97, 4.97); Calibrated: 2009-11-19
- Sensor-Surface: 4mm (Mechanical Surface Detection)
- Electronics: DAE3 Sn569; Calibrated: 2009-11-18
- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283
- Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

d=10mm, Pin=250mW/Area Scan (61x101x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 12.0 mW/g

d=10mm, Pin=250mW/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 85.4 V/m; Power Drift =-0.037 dB

Peak SAR (extrapolated) = 19.8 W/kg

SAR(1 g) = 10.3 mW/g; SAR(10 g) = 5.19 mW/g

Maximum value of SAR (measured) = 11.6 mW/g

dB
— 0.000

—-3.70

-7.40

-11.1

-14.8

-18.5

0dB =11.6mWI/g
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System Validation for 1900MHz-Body

Date/Time: 2010-3-16 9:45:22

Test Laboratory: SGS-GSM
System-Validation-D1900-Body
DUT: Dipole 1900 MHz; Type: D1900V2; Serial: D1900V2 - SN:5d028
Communication System: CW,; Frequency: 1900 MHz;Duty Cycle: 1:1
Medigm: HSL 1900 Body Medium parameters used: f = 1900 MHz; o = 1.54 mho/m; g = 53.2; p = 1000
kg/m
Phantom section: Flat Section
DASY4 Configuration:
- Probe: ES3DV3 - SN3088; ConvF(4.58, 4.58, 4.58); Calibrated: 2009-11-19
- Sensor-Surface: 4mm (Mechanical Surface Detection)
- Electronics: DAE3 Sn569; Calibrated: 2009-11-18
- Phantom: SAM 12; Type: SAM V4.0; Serial: TP-1283
- Measurement SW: DASY4, V4.7 Build 80; Postprocessing SW: SEMCAD, V1.8 Build 186

d=10mm, Pin=250mW/Area Scan (61x101x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (interpolated) = 12.4 mW/g

d=10mm, Pin=250mW/Zoom Scan (7x7x7) (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 81.9 V/m; Power Drift =-0.037 dB

Peak SAR (extrapolated) = 18.3 W/kg

SAR(1 g) = 10.3 mW/g; SAR(10 g) = 5.37 mW/g

Maximum value of SAR (measured) = 11.6 mW/g

dB
— 0.000

—-3.40

-b.80

-10.2

-13.6

-17.0

0dB =11.6mWI/g
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Annex D Description of Test Position

Annex D.1 SAM Phantom Shape

LE

Figure D-1 front, back, and side views of SAM (model for the phantom shell). Full-head model is for illustration
purposes only-procedures in this recommended practice are intended primarily for the phantom setup of Figure D-2.

Note: The center strip including the nose region has a different thickness tolerance.

80-100 mm

Figure D-2 Sagittally bisected phantom with extended perimeter (shown placed on its side as used for SAR

measurements)

M referance point
- enlrance to ear canal
Figure D-3 Close-up side view of phantom Figure D-4 Side view of the phantom showing

showing the ear region, N-F and B-M lines, relevant markings and seven cross-sectional

and seven cross-sectional plane locations plane locations
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Annex D.2 EUT constructions
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Figure D-5a Handset vertical and

horizontal reference lines-“fixed case”
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bottom of
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Figure D-5b Handset vertical and

horizontal reference lines-“clam-shell case”

Definition of the “cheek” position

a) Position the device with the vertical centre line of the body of the device and the horizontal line
crossing the centre of the ear piece in a plane parallel to the sagittal plane of the phantom (“initial
position” see Figure 1-7). While maintaining the device in this plane, align the vertical centre line
with the reference plane containing the three ear and mouth reference points (M, RE and LE) and
align the centre of the ear piece with the line RE-LE;

b) Translate the mobile phone box towards the phantom with the ear piece aligned with the line
LE-RE until the phone touches the ear. While maintaining the device in the reference plane and
maintaining the phone contact with the ear, move the bottom of the box until any point on the front
side is in contact with the cheek of the phantom or until contact with the ear is lost.

Annex D.4

Definition of the “tilted” position

a) Position the device in the “cheek” position described above;

b) While maintaining the device in the reference plane described above and pivoting against the
ear, move it outward away from the mouth by an angle of 15 degrees or until contact with the ear is

lost.
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Beference plane

Figure D-6 Definition of the reference lines and points, on the phone and on the phantom and initial position

Front view

; —= ' Centre line
1B

Top view

Cheek position Tilt position

Figure D-7 “Cheek” and “tilt” positions of the mobile phone on the left side
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Sarvize aumse ffélalomeage
Sarvielo svlzeern ol araturs
Swims Calibratian Service

Apcradiad by the Susse Ao ditshon Sgrece (SA5) Accreditaticon 8o, SCS5 108
The Bwiss Avcrediation Servioe is one of the sgnabories Bo the EA
Bluhateral Agraemes il for the meogaition of calibation cerificales

Glossary:

TSL tizaua simidlating liguld

NOREMz Y.z se1siivly in free space

ConyF senaiivity in TEL / MORM:y, &

DCF diode compression point

CF cxast achor | 1duty_cycle) of the RF signal

AEC rmadulation dependent lineaization paramelers

Polarization ip rotation ansand probe asis

Paolarizabion & H rodation arcund an axks that iz inthe plane nooal ke pobe s (ol messorement center),

i, A= 0isnorrsl o probed axs

Calibration is Performed According to the Following Standards:

a)

b}

IEEE 5Std 1528-2003, IEEE Recommended Praciice Ty Deterrrining Fwe Peak SpatiakAveraged Specific
Absorpdion Rate {SAR) in the Human Head from Wireless Comenunications Desices: Measuremen|
Techriques®, Deoember 20403

TEC 62200.1, "Procedure o measura the Spaciic Absomtion Rata (SAR] for hamd-held devices usad in closs
prosimity bo ihe ear (frequency range of 300 MHz o 3 GHz)®, Febmuany 2005

Methods Applied and Interpretation of Parameters:

NOEM,p, 2 Assessed for E-feld polarzation & = 0 (f < 900 MHz in TEM-cell; f = 1300 MHz: R22 wavaquide),
MNORM= .2 are: only inbermediate values, e, the uncerainties of NORMLY.z doas not efect the E--fisia
uncerairty inside TSL (w00 bolow ConweF).

NORA R,z = NORME .z * frequency_response (see Frequency Response Chart), This linearcalion is
implemented in DASYA soffware versions later than 4.2, The uncartainty of the requancy reapones s indudesd
In the stated unceralmy of ConvF.

DCPy v, 20 DCF are numerical lineesization parameters assessed basad on the data of power sweep with CIN
signal (ne uncertainty required). DCP does not depand on freguency nor media

Axp.z Bz Cxpz, WARx .z A B, ©are numerical inearizgation parameters assessed basad on the data of
power sweap for specific modulation sigral. The parameters do not depend on requency noe miedia, YR s the
mExifum calitwation @nge exprassad m HMS voltage aoross the dioce.

Con® and Boundary Effect Paramefars: Assessed in flal phaniom using E-fiedd {or Temperasiure Transier
Slardand for T =800 MHe} and rside wevesguide using anabyical Beld disiributions based on posser
magsuremnents for = 800 MHz. The same sxups arc used for assessment of th: parametars applad for
boundary compansabon jalpha, depth) of wiach ypical unnestainby vakms are given Thesa paramaters ane
used in OAEY4 software 1o improve probe accuracy close to the boundany. The sensilivily in TSL corrasponds
1o NORMu, 1 * CandF wiheeraby the uncerfainty corresponds to that given for Canuf. A frequency dependent
ComE ks uged N DASY version 4.4 and Fgher whech aliows extending the vakdty -rom £ 50 8Hz o £ 100
MHz.

Gpherica) fsofropy (A0 deviation from asoiropy): inoa fisld of low gradients reslized wsing a Nal phaniom
expoted by a palch anfenna

Eenzar Offeel: The senoor offsel aomaspands to the offsct of virteal messwurement senter from the probe tip
{on prabe axis) Mo lalerancog requinaed
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ES3DV3 SHN:3083 Novembar 19, 2009

Probe ES3DV3

SN:3088

Manufactured: July 20, 2005
Last calibrated: December 72, 2008
Recal brated; Movember 19, 2009

Calibrated for DASY Systems

{Mate; nen-carmpatible with DABYZ system}
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ES3IDV3 SM:3088 Movember 19, 2009

DASY - Parameters of Probe: ES3DV3 SN:3088

Basic Calibration Parameters

Sensor X | Senser ¥ | Sensor Z [Unc (k=2)
Mo () 1.32 157 128 |e10a%

DCF (myy’ 4.2 94 .4 B3

Modulation Calibration Parameters

o Communication System Mame PAR A B C VR e’
dB dBuv my [=2)
10000 oW opal X .00 £.00 1c0| 300 | x1s5%
¥ 400 000 1.00{ 3coa
z a0 00 1.00] 300

The reportad uncaertainty of measurement is stated as the standard uncerainty of measurement multiplked
by the covarage factor k=2, which for a normal distribution coresponds o a coverage probabilily of
approximabtely 85%,

* The urorainties of MormL Y2 @ rot aflect the: E-fisk ircsrdminty wside TS5 e P ages 5 and &)

¥ Mummacal pEranala w 1ol P
" Unzedainty & determined usng te masimom devalon rom iness msponss applying ular A 15 E i ko e saquare of B fodd s
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ES30V3 SN 3088 Nowember 19, 2009

DASY - Parameters of Probe: ES3DV3 SM:3088

Calibration Parameter Determinad in Head Tissue Simulating Media

1 iz Valnsty [MHz]©  Pemmitiviey Gonductvity  GonwF X ConwF ¥ ConvF Alpna  Dwpth Une (k=2)
00 1507100 415 2 5% DET £5% 5.64 9.64 5.84 0.80 1.08 £11.0%
1810 + 53¢+ 1 400 + 5% 1.40 £ 5% 5.0 500 500 0.38 1.75 =11.0%
1600 4 507 + 100 400 + 5% 1,40 & 5% 4.87 487 487 048 163 £11.0%
2450 t 501+ 100 352+ 5% 180 £ 5% 4.40 &40 440 D43 1.7g £ 11.0%

E Travakily of & 1 30 MHz only azpites fos DAEY 44 4 and hghar [ees Fapge 2. The uncertainty icihe B85 of e Com unasrainby ol calibistion fonjiecoy

N0 T SCETRETE K L ndcaed Mequency bana
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ES3IDW3 EM:30ER Movember 19, 2009

DASY - Parameters of Probe: ES3DV3 SN:3088

Calibration Parameter Determined in Body Tissue Simulating Media

i[Mez]  Walicity [Mal®  Pormittivity Condudlivity  ConvF X CeenE ¥ ConF 2 Alpha  Dupth Unc (h=2)
X 5073100 55.0 = 4% 0% £ 5% 558 563 5.6B 087 1.07 £11.0%
1810 25072100 B33 2 5% 152+ 5% 476 476 476 LUE L] 1.83 £ 11.0%
1800 * 50 /2100 533 25% 152 £ 5% 4 5E 4. 58 458 36 203 £ 1.0%
2450 450+ 100 527 & 5% 198 £ 55 430 4.30 420 086 1.04 & 11.0%

© Theas wislichity of & 100 M Hr ooty appdes for DASY . 4 dnd highee {sss Page T3 The uncartainiy is he RES of Be Sorf unoertainty ot cakbealion fregqusncy

ared s it mvis ol P inicalod lpsquency band
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ES30V3 SM:3088 November 19, 2009

Frequency Response of E-Field
{TEM-Cell:ifi1 10 EXX, Waveguide: R2Z2]

1.9 i
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13
g 12
E
& i1
E
£
g 'r_,— - —o L S R e, S 1
H]
= OB
o
£
g 08
£

o7

o |

0% t t !

1 53 (il 1500 2000 2500 3000
f [MHz]
i —— 1w —— H
Unceria@nty of Frequency Responss of E-Neld; £ 5.3% (=2}
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ES3Dv3 SN:3083 Movember 19, 2009

Receiving Pattern (o), 3 =0°

T =G MHz, TEM ifiT10EXE

= 1M MHz, Wi R22

SGS-CSTC Standards Technical Services(Shanghai) Co, Ltd..

Testing Center-GSM Laboratory

Cartificale Mo: ES3-50G8_Noyla

1o
L1
uk
E_l].-i ety e
gz —8— 100 L
Eg‘_g...“""' s i —b— 00 W
o4 —8— 1300 Mz |
08 —dr— 0 M |
1.}
i
3 ] 120 qlﬁl 24 b ]

Urcerainty of Axial lsctropy Assessment: £ 0L.5% [k=2)
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November 19, 2009

Dynamic Range f{SAR;...)
(Waveguide RZZ, 1= 1800 MHz)
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Uncerainty of Lingarity Assessment: & 0L6% (k=2}
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ES3IDV3I SN:3083 November 19, 2009

Conversion Factor Assessment

i = 900 MHz, WGLS RS (head} f=1810 MHz, WGLS R22 {head)
4.0 T I W0 1
18 |
0
% |
Zas { Emo
5 | §
n | 5 e
- 1.5 | =
E E1nao
1.0 “N% =
Paa | 'M L
a0 | ¥ an
1 10 20 o] a0 50 o Q T an a0
Hmm] E[rre]
—@—Apeytical | —O— M —~@-fApalylical  —0— Measarememis
Deviation from Isotropy in HSL
Error (¢, &), f =900 MHz
o
=
W0 W A0 Ol B2 B 0
QOO0 WMokl Eoekoin  ENARED B0 00
Uncertanty of Sphercal lsotropy Assesament: + 2.6% (k=2]
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ES3DV3 SN:3058

Other Probe Parameters
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Novamber 19, 2008

Sa'l_ai::.ﬂ.rxang:errienl Triangulsr
Connectar Anglhe {7) Mot anpln:abjg
Mechanical Surface Delection Moda ersalhed
Ciplical Surface Detecticn Mode digabled
Probe Owerall Length 337 mm
[Probe Body Diameter 10mm
Tiga | angyih 10 ram
miﬂllﬂdhﬂ 4 UFI‘;{;.
Probse Tip to Sensor X Calibration Point 2 mm
Probe Tip o Sensor Y Calibration Point 2 m
Probe Tip to Sensor 7 Calibwation Peaiat 2 mm
Recommended Moasurement Distance from Surface 3 mam

Cadificale Mow 2523058 Now)a

Page 11of 11
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|
Annex E.2 DAE Calibration certificate

Calibration Laboratory of
Schmid & Parner

Engineenng AG
Zeeghaussirasse 43, S004 Zurich, Switzerland

5 Scrwestmariacher Kalbirierdienat

G Service snisse d'étalonsags
Servizie seireero di armure

S swiss Calmration Service

Apeecliied by e Swiss Accredilalion Serdce (5054 hcoreditation Ne: SCS 108
Thia Swiss ACCredlitadion Service is one of the signatones 1o the E4
Mullilstzral Agreamant or the raegnition of calibration cedilicaies

ciewt SGS - SH (Auden) Carsticate Ho: DAE3-589_Now0d
ICALIBRATION CERTIFICATE |
[

j-:am CAES - SD 00 D03 AM - 3N 569

| Cainraton procedunsls) QA CAlL-D6.v12
Calioration procedure for the data acquisition electronics (CAE)

Caibration dals: Movember 15, 2009

This caitrabion oerificale documents the: raceai bty o ralional standands. shich realize the pysical units of maasursmenia (81
Tha TR, itz and he with conlidencs probabiiby ane guan on tha folkeirg pages ard e par of the cenficaln

Al cirlbraions favs been conduckrd in the chsed labaraiony Rty ermironment Sompersire (22 = 3776 and humidig < T0%,

Calibraton Eqpipmant isad (METE scal b calbraion:

Frimary Stanidans | e Cal Dete (Cerilicam No Sk fod Calibeton
Hashiey Mulimeler Typse 2001 | arsmzwe 10106 N O 10 B
| Beeitibary Slandaele i} Thack Daba (i b Epheoiiiod Cheoohi
Cabbrater Bax V1.1 HE LUMS 006 AR 100 05-1m-08 fin adoss gheck) 0 houss chack: Jun10

Hams Funchian Sxpurure
Calixatd by Dominicue Stebin Tachnican "! E ﬁ
Agproed by Fn Bomhol A&k Directa:

R L

Igaisnd Mavamber 16, 200G
This cal brafion cerificass shal nol be repriuced sxcept in ull withous eitien approsal of B Bbormioy,
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Calibration Lﬂhﬂlﬂtw of __.q':;"t\\:lﬁi?;:i fﬁ;‘)\ g Schesizevischer Kalbrierdiznst

Schmid & Partner iﬁ* Saevice suisss d'Halonrge
Enginearing AG o g ‘Pﬁ € Sonizio swizzars di raiura

Zeughaussrasse 3, 6004 Zuich, Switorlarsd ’{(ﬂx“’ e S Swiss Calbration Servica

Apcwied by Fe 5w sE ACeIBgIBIn Sarace [SA5] Accoeditation Ho.: SCS 108

The Bwins Accredilalion Survice is ome ol e signatoses 1o the E4

Mulilaieral Agr il fer i iiam of calibeation cartifeaioe

Glossary

DAE data acquisition elecironics

Connector angle  information used in DASY systerm to align probe sensor X o the robot

coordinate system.

Methods Applied and Interpretation of Parameters
= DC Voltage Measurement: Calibration Faclor assessed for use in DASY system by
comparison wilh & calibrated nstrumen! tracesble to national standards. The ligure given
cormesponds o the full scale range of the voltmeter in e respeclive range.

»  Clonnectar angle: The angle of the conneclor is assessed measuring the angla
mechanically by a tool inserted. Uncertainty is not required.

= The folowing parameters as documented in the Appendiz contain technical information as a
result from the performance test and require nc uncerainty.

+ OC Voliage Measureman! Lineaniy: Verification of the Linearity at +10% and -10% of
the norminal ealibration voltage. Influence of offset voltage is included in this
measurament.

+  Camman mode sensitivity: Influence of a positive or negative commen mode veltage on
the differential measurcment.

= Channal separation: Influence of a voltage on the neighbor channels not subjest 1o an
input voltage

= AD Converter Valves with inpufs shorfed: Valuea an the intermal AD converter
correapending to zero input voltage:

«  [nput Offsal Measuremeant: Outpul voltage and statistical results ovar a large numbaer of
rero voltage measurements.

= (npul Offsel Current: Typical valus for information; Maximurm channel inpul offsel
curent, not considenng the nput resistance.

=« input resistance: DAE inpul resislance at the connector, during intamal auto-zaraing
and durng measuremeant.

= Low Battery Alarm Volfags: Typical value for information. Below this voltage. a banery
alarmm sigrial is generated.

«  Power consunplion: Typical value for information. Supply eurrents in various operating

modes.
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OC Voltage Measurement
AT - Corwemer Resolation norisal
Hgh Range: 1LSE = BApY . Pl rarge = -100.,.+300 my
Lowy Range. 1LSE = 1y Ml range = -1, iy

CAEY meaaunaman parametans: Auba Zars Time: J aec; Measuring time: 3 sec

Calibraticn Factors X Y z
High Range
| Low Hange

404,756 * 0,1% (k=2) | 404352 £ 01% (k=2) | 404129+ 0.1% (s=2}
3.94150 4 0.7% (h=2) | 3.90629 + 0.7% (k=2 | 3.95183 + 0.7% (x=2}

Connector Angle

Connecior Angle 10 be usad in DASY sysam D1~

Cartificala Mo DAE3-56%_Nowld Paged ol 5
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Appendix
1. DE Voltage Linsarity

High Range Reading (V) Ditference (uV} Error {3)
Channel X + Input 200000.4 17R .00
Channal X + Imput 20001.00 023 0.00
Channel X « Input -159005 33 5.31 -0.03
Channel ¥ + Input 2000109 383 00
Channel ¥+ Input 1899776 284 0.0
Channel ¥ - lnpull 20002 &S5 -3.05 o
Channal Z + Inpul 2000086 4.3 [i%) ]
Channal 1--|;|pu| 1000662 aBe 0,00
Channel - Impuit ~RURHI1 007 o

[ Low Range Reading {uV) Difference (1V) Error (%) =

| channel x + bnput 1995.7 28 -0.01
Channal X + Input 198,60 A 1.5
Channal X - It 20113 123 =)
Channel ¥ + Ingaut 2000.0 o.02 | 0.00
Channel ¥+ Input 100,28 2 | 041
Channal ¥ - Ingaut -2 A0 -1.53 0,75
Channel + Input 18889 17 01
Channal 2 1 Input 198,81 -1.39 0.0 T
Channel £ - ingrut -E0 B -1.75 088

2. Common mode sensitivity
DASY maasisrasanl pgaramalens: Auto Zarg Time: 3 seo; Moasuring tmo; 3 seo

Comman made High Range Low Rangs
Input Voltage (my) Average Feading (V) Average Heading {uv)
Charnel X 200 a4 N
- 200 B.52 415 ]
Channel ¥ 200 708 738
200 £58 B
| Channel Z | 200 s0s 564
L) 2o e 400

3. Channel separation
DASY memsursment parameters: Aute 2eo Time: 3 sea; Measuring ime. 3 sec

npui Voltage (mV) | Channel X (uv) | Channgl ¥ (uv} Channal Z (pv)
Channel X 200 - 219 012
Channed ¥ 200 268 - 3.55
Charnnel £ 200 | BE LA
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4. AD-Converter Values with inputs shorted
AEY measwemen parmmeters: Auto Zoro Time: 3 560 Maasuring bme: 3 sac
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High Rarge (LSB) Loaw Ranga (LSE)
Charnel X 165382 14386
Channe| ¥ 15762 18431
Charmal 2 16208 16514 _J

5. Input Offset Measurement
CASY measuremeant parametens: Aube Zero Tema: 3 sec; Measunng time: 3 sec

Irpu 10ME2
Average (V) | min, Offset (uV) | max Oftestquyy | 5 'E""“:;*“""
Channel X U185 121 .73 0.33
Channel ¥ {181 -1.80 0.79 0.530
Channal 7 a7 -237 010 0.36
6. Input Offset Current
Morminal Inped cirgaiteg affset current on all channals: <25f4
7. Input Resistance
Zeroing (MGhm) Maaswring (WMOHm)
Chanrnel X 0.2000 1606
Channel ¥ 0.2000 204.0
Channal Z 02001 204 B
8. Low Battery Alarm Voltage jwarifiad during pra fess
Typical walues Alarm Level (VD)
Supphy (+ Vec) +7.9
Supply (- Vo) 7.8
9. Power Consumplion jverfied durirg gre west)
| Typical values Switched off {mA) | Stand by (mA) | Transmitting {mA}
Supply {+ Yoo +00 +& =14
Supply {- ¥Voc) =00 - &
Cartificale Mo: DAEZ-568_Mowls Page & al 5
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Annex E.3 Dipole Calibration certification

._-" _|
2/
Calibration Laboratory of _{{'f,f:}' Sciwalzorischer Kalioriardienss
Schmid & Partnar — Service suisse d'dkalonnage
Engineering AG e Sarsizic sviszers i Earalur
Zeughausstrases 29, 8004 Furich, Switrariand R“-ﬁ-\w W Swing Calibration Service
(L]
Anoredibed by the Swiss Accraditation Service (SAS) Aeereditstion No- SCS 108
Thie Swiss Accroditation SBervice it onk of the signitaries 1 the EA
Muliilatersl Agrassant far the recognliton of calibration cortificates
Beect essvz-ElieoniEr T EE = = T 3
Calitvalion procadunsis] ‘ 1
Caltraton dai: oy . WF S W W O3 3§
Conctionol lhe caibrated tem JifOMOFERCETN.  THEL. MR R W W W W !
This calibrabion cedficale documenis the Iraceabiily ia nalional siandands, which resizo the physical unis of (N
The Fiessuresenis ard T unoariange with cordidencs probanidity an given o1 the follawing pages snd Bhe pan of the-cirificate.
All palinralinns R B mnclectad In i closed laboradory folgy; ervronment enpemaburs (22 £ 3100 and amasty < 700,
Caliration Equipment used (MATE cntical for callbradon)
Primary Starlsrds & Cal Diabe (Certificite N _Schedued Calkration
Peowser maber EPW-S423, G TARNT0Y OA-Ched-08 (M. 3 T-O0AB;
Powir sonsor HP B4E1A LISET2E2TED DB-Cit-04 (Mo, 217-00868; DOot-08
Refereros 20 dB Alteruator 58, 5066 (20a) 01-Jul-08 (Mo, 27-00864) Jub0g
| Type-N misnsich cambinalon SM: 504727 DEZIT D1-JukDE (Mo, 20 7-00857) RTE
Fnimmrca Probe ESI0VE £N: 3025 28-Apr-0d (Mo, EE3 3028_Aprblly Apri
DAE4 58601 14-Mar-D8 (Mo, DAE4501 Mar&) Rar-18
| Secondary Sandards oe Check Date fin house) Scheduad Chack
| Fowssr sansoe HP BIB1A AT DRI T 18-0c-02 (i Iowse checs Oul-07) In Insss chiirch- Q08
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Measurement Conditions
DASY system configuration, as far &s nol given on page 1.
DASY Version DASYS VEQ
Extrapulation Advanced Extrapolalion
Phantom Modular Fial Praniom Va8
Distance Dipale Center - TSL 15 mm wih Spacer
Zoom Scan Resolution dy, dy, dx = 5 mm
Frqpancy N
Head TSL parameters
Tha following parameters and calculations were spphed, o
Temperature Permittivity Conductivity
Mominal Head TSL parameters 220°C 41.5 0.90 mhoim
Moasured Hond TSL parametens {220+02)°C A3 6% 0.8% mhoim £ & %
Hoad TEL tamperature during test {225+02)°C — —
SAR result with Head TSL
SAR averaged over 1 cm’ {1 g of Head TSL Condilion
SAR meamsisred 250 AN g poraar 243mW i g
SAR normalized normalized to W B72mWig

SAR for nomiral Hesd TSL parameters '

normalioed oy T

8,82 mW / g £ 17.0 % [k=2]

BAR averaged over 10 cm® {10 g) of Hesd TSL condithn
5AR measured 250 myW npul power 1EOmW i g
SAR normalized nomalzed io 1W G40mWw ig
SAR for neeminal Head TSL parameiers ' nanmakned jo 1W 6.34 MW/ gt 16.5 % (k=2)

! Coavaction o nominal TSL sarameters according (o d), chapler "SAR Sensitiviies”
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Body TSL parameaters
The folowing peramaters and calculations were applied.
Temperature Permittivity Conductivity

MNominal Body TSL parameters notc 55.2 £.97 mhoim

Measured Body TSL parameters (220+0.2)°C 4T+E% 1.0 mhaim £ 6% |

Body TSL temperature during test (218£0.20'C —_ — |
SAR result with Body TSL

SAR averaged over 1 cm’ (1 g} of Body TSL Condition

SAR rmased 250 mW inpul power 255 mW g

5AR normalioed nermalized 1o 1W 10.2mWig

SAR for posrinal Body TSL paramaters normalized 1o TW BB mW i g £17.0 % (knZ)

SAR avaraged over 10 em® (10 g of Body TSL candition

SAR measuned 250 mW input power 168 mi i g

SAR normaleed nermalized 1o W 672 mW /g

_'E.t.Rfur nominal Body TSL paramaters * normalized o 1W 558 mW I g £ 16.5 % [k=Z)

* Comection to nominal TEL paramalers acconding to d), chapter "SAR Sensitiviles”
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DASYS Validation Report for Head TSL

Diate Time: 0812 2008 10-31 (4
Test Laboratory: SPEAG, Zurich, Switzerland
DUT: Dipole 835 MHz; Type: DEIZVD: Serial: DI3ISVE - SN:4d0T0H

Communication System: CW-835; Frequency: 835 MHz: Duty Cyele: 101

Medium: HEL 900 MHz

Medium parameters used: T 835 MHz; o = 0,89 mho/m; g = 40.3; p = 1000 kg/m*
Phantom section: Flat Section

Measurement Standard: DASY S (IEEEAEC)

DASYS Configuration:
& [Prabe: ESIDVE - SNI02%: ConFI5.97, 5497, 5.6Tk Calibmbed: 28.04_ 2008
®  Sewan-Burface. 3 4vam (Mechanical Surface Detection)
®  [Electrorses: DAES Smb0l; Calibrased: 14002008
®  Phantom; Flat Phantom 4.90: Type: QDOGP49AS: Serinl; 1001

*  DMemurement 5W: DASY S, VA0 Build 120; SEMOCAD X Version 154 Budld 45

Pin=250mW; dip=15mm; dist=3.4mm/Zoom Scan (TxTxT)Cube 0: Messurement grid: dx=3mm,
dy="5emum, de=5mim

Reference Value = 56.7 Vim; Power Drift = -0.000938 dB

Peak SAR (extrapolaied) = 3 56 Wk

SAR(] g) = 243 mW/g: SAR(10 g) = 1.6 mWig

Maximum value of SAR (measured) = 2.73 mW/g

o 1
—

A

W

L]

)

' i
O dB = 2.TimWig
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DASYS Validation Report for Body TSL

DateTime: 15122008 | 1:58:06
Test Laboratory: SPEAG, Zurich, Switzerland
DUT: Dipole 835 MHz; Type: DE3ISVY; Serial: DRISVI - SN:4d40T0

Communication Svstem: CW; Frequency: 835 MHz Duty Cyele: 1:1

Medium: MSL

Medium parameters csed: = 835 MHz, o = 1.0 mho'm, &, = 54.7, p = 1000 kg."s:q'
Phantom section: Flai Section

Messiirement Standard: DASYS (IEEETEC)

DASY'S Configuration:
®  Frobe: ES30VI - SNMIZE: ConvF3.9. 5.9, 5.0); Calibrased: 28.04.2004
o S-S e 3 dmm (Mechanical Sarfae Detocion)
& Flecironics: DAES Sni01: Calibrated: §4.00.2008
& Phasiom: Flal Flantom 4.9 Type: QDO0OP4IAA; Scrial; 1001

w  Semsurcmerr SWE DASYS, VA0 Build | X0 SEMCAD X Version 134 Buld 45

Pin = 250mW, d = 13mm/Zoom Secan (TxTxT7)Cube 0: Measurement grid: dx=5mm, dy=5mm,
dz=5mm

Reference Value = 54.7 ¥im; Power Drft = 0.00608 dB

Pesk SAR (extrapolated) = 160 Wiky

SAR(I g) =2.55 mWig: SAR(ID g) = 1.68 mW/g

Muoximum value of SAR (measured) = 2.87 mW/g

L
L

1n

Carificata Mo: DEISV2-400T0 Deds Paga B af 8

SHGSM

SGS-CSTC Standards Technical Services(Shanghai) Co, Ltd.. 3d Building, No. 889, Yishan Road, Shanghai, China 200233 t (86-21) 61402666*2736 f (86-21)54500149  ww.cn.sgs.com

Testing Center-GSM Laboratory

Pl AT 4 1R 889 +) 3 142 Elﬂ?ﬂ: 200233t (86-21)61402666*2736  f (86-21) 54500149 e sgs.china@sgs.com

Member of the SGS Group (Société Générale de Surveillance)


mailto:sgs.china@sgs.com

D1800Vv2

Calibration Laboratory of

Schmid & Pariner
Encineernng AG

FaughasssIrassa 43, 2004 Zurich, Switzeand

Acorediled by the Swiss Aooeditaion Servios (SA5)

Report No.:. GSM10170698S01
Issue Date: 03-22,2010
Page 127 of 136

Schwairerischer Kalibriendienst
Berwice auize d'siaslonnagps
Horexio sviziero i taratura
Hwiss Calibealion Servica

Accreditation Ne: SCS 108

11 Sewiag AccrQilateon Senmss = o of e Signatorees 1o the A
i Hiatoral Agresmart for the recogniton of calibration cetificaes

cliend  SGS-5H [Audean) Genticate Mo: O B00V2-2d0T0_Nowid
CALIBRATION CERTIFICATE |
Object CAB00V2 - SK: 2da7a

Calitratian prosaduraii) O CAL-05 w7

Calibrabon procedurs for diprie validation kits

Cadfbratinn daks Movembor 24, 2000

Thea cafibeafion carificalne dno s e imeaahilly i aalisnal dlacdasds, afivd malze the plgeical onits of maaeyrsmeets (51
The measwements and he ncenarmies sifh confdence probability sre givac an the iolkndng pages ad ame parl of (ha cerificals,

Al calibeations b besan cond

i T closed L

Califiratinn Fhiiwman! issd (MATE edilieal fre ralinoadion)

¥ Eacdily: any ronment bemoasralure |72 & 3T and fumid by < 0%,

 Prmary Stzndacds 0 Cal Daie {Confioain Ho Schariien Calibradion
Posver meler EFR-44028 GRAT4HITL OE-Oek0S (o, 21701080 Dct-10
Posver sensor HP 04014 ST 2eeTns OE-Ock38 Mo, 217010806 o 1
Referencs 2148 Attsnuatnr ZM: A 0085 (200} M08 (M. 217-01028) Kar-10
Type-N misralohy Gonsmation SN G0AT.E (DT 31-Plar-08 (Mo, 21701028 Mar-19
Refaranch Prots ESA003 SN 3205 26-Jun-(ed (Ho. ESF3205_JunE) Jurr-
DWRE4 SN G M- (Mo, BEA-G01_Marda} kar-10
Sepamndary Standands [ -3 :.I_n:ch Diate (in house) Schead e Chack
Posvor senzar HP fa814 Mraioaaa s 18002 jin hosssa chack Cof-0) v hoaiae dheck: Qal-11
RF geneaisr R&S SMT-08 1005 =Ry {in house oheck Ool0) n house chark: Sck-11
Maobwork Anpdyrer H B0 LIS I0E08 SAnHE 10-E6H04 fim housa check Cob-0a) I house check: Qei-19

Hamg Fumcticn Signalure
Caltralag by SN0 Baelrah Labordloy | echmicen :_‘{'k K_

. 3 el SR e

Appromg by Fals Pok o Tiazhnical Maragan

This saliimtion oertilicate shal not bR repockced socant in Gl withoul wiian appooal of e scealon

Carrlificati Mac DOBI0VZ-2ITL_Mow(la

SGS-CSTC Standards Technical Services(Shanghai) Co, Ltd..
Testing Center-GSM Laboratory

3rd Building, No. 889, Yishan Road, Shanghai, China 200233 t
st PRI 90128 889 F) 3 RIS {iZEj: 200233t

R AP~

133 e Ploeeiiber 20, 2005 |

Page 1 of B

SHGSM

(86 -21) 61402666*2736 f WW.CN.Sgs.com

(86 -21) 61402666*2736  f

(86 -21) 54500149
(86 -21) 54500149 e sgs.china@sgs.com

Member of the SGS Group (Société Générale de Surveillance)


mailto:sgs.china@sgs.com

SGS-CSTC Standards Technical Services(Shanghai) Co, Ltd..

Testing Center-GSM Laboratory

Report No.:. GSM10170698S01

Issue Date: 03-22,2010
Page 128 of 136

Measurement Conditions

PAdodular Fiat Phortom V6.0

DASY system configuration, as far ag not given on page 1.
DASY Varsion DASYS Vi
Extrapolation Acbmancesd Fxlrapoiation
Phantam

Distance Dipals Canter - TSL

10 rrem

wilh Spaven

o0 St Resokilion

di, dy, de =% mm

Frequancy 1800 M=z £1 MHz

Head TSL parameters
The falowing garsmelers and caloulations were agplied. .
Tamperature Permittivity Conductivity

Hominal Head TSL parameters 2240°C 40.0 1.40 mhaim

Measured Head TSL parameiers (220 +0.2)°C 401 168 % 1 40mhoim £ 6 %

Head TSL temperature during test (221 +02)°C o ——
SAR result with Head TSL

SAR averaged over 1 cm” (1 g} of Head T5L Condition

SAR measued 250 W nput power aRamd i g

EAR normalized normadized o W ZEG MmN T g

SAR Tar nomina Head TSL paommotors normalized @ W 306 mi¥ ig £ 17.0 % (k=2)

SAR sveraged ower 10 cm® {10 b of Head TSL candition

EAR measired 250 mWW inpul aower DA MY I g

SAR nonmalized nonmaized o 1% 04 miv g

BAR for nominal Head TSL parametars normalized b 1W 20.4 bV g £ 16.5 % (k=2)
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Body TSL parameters
The following paramelers and calculabions ware appliad.
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Temperature Permuttivity Caonductivity
Hominal Body TSL paramatars 22nC 533 1.52 mha'm
Measured Body TSL parameters (220 +0.3)"C 835 +6 % 180 mbhndm = & %
By TSL tomperaturs during test 215203 C FEE EELE

SAR result with Body TSL

SAR averaged over 1 cm” {1 g) of Body TSL Condition
SAR measuied 280 W ingul power SA4EmV i g
SAR normaelzed wrrmalizad 1o 1W I Amnig
SAR hor mominal Body 15L paramebans marmalizad o 1W 382 mW g 2170 % (k=2)
AR avsraged over 10 cm® (10 g) of Body T5L candition
SAR maasuned 250 W iUt poweer S03mN g
SAR normalzed marmalized o 1W 200mW g
SAR for nominal Body TSL pararmaters mormalizad o 1W 201 oW g £ 18.5 % [k=2)
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DASYS Validation Report for Head TSL

Date/Time: 24.11.2000 1 1:39:58
Test Laboratory: SPEAG, Zurich, Switzerlond
DUT: Dipole 1800 MHe; Type: DISO0Y2; Scrial: DISH0V2 - SN:2d0TH

Communication System: CW; Frequency: 1800 MHz: Duty Cycle: 1:1

Medium: HSI. 1711 BB

Modium paremeters used: = 1800 MHz: o= 1.4 mho/m: & = 4012 p = 1000 kgim®
Phantom section: Flat Section

Measuremen! Standard: DASY S (IEEETEC/ANST C63,19-2007)

DASYS Conliguration:
*  Prabes ES30NVE = SMNANS; ConvFi5.25, 5,25, 231 Callbrabed: 26063010
*  SeporSerice: Jmm (Mechanical Surface Detectdon )
= Elecbromics: Do Ed Sl 1; Caliratzd: 0705, 2009
= Phangom: Flal Msanom 5.0 (fren g, Tvpe; QECOPSAA; Seriak 1000

= Measurement SW: TRARYS, VAT Buikl 157 SEMOAD X Yersion 140 Bulld 57

Pin=150 mW /d=10mm, dist=3.0mm (ES-Probe)Zoom Scan (7x7x7)/Cube 0: Mersurement
grid: de=5mim. dy=Smin, dz=5mm

Reterence Value = 95.9 Vim: Power Drift = (.044 dB

Peak SAR (extrapolated) = 17.4 Wikg

SAR(T gh =065 mW/ig: SAR0 g) = 5.1 mW/p

Maimum value of SAR (menswred) = 12 mW/g

20

5

DelB-= T2mi%y
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DASYS Validation Report for Body

Diate/Time: 17112000 11:0%04
l'esa Laboratory: SPEAG, Zunch, Switzerland
DUT: Dipoete TR0 MHz; Type: DIE0OVZ; Serial: DNSMVT - SN:24070

Commumicaton System: W Frequency: T800 MHz; Duty Cyele: 121

Medivm: S U110 BR

Medium parameters ysed: ©= 1800 MHz o = L5 mbodim; 2 = 55.6; p = 1000 kgim”
Phantom section: Flat Section

Measurement Standard: DASY S (IEEETEC/ANST 63192007

DASYS Conliguration:
®  Probes ES30VE < SMAXE; ConvFid 8, 4.8, 455 Callbrated: 26.06. 2004
= Sensor-Serfice; Jmm (Mechanical Surface Detection |
= Ekvironics: DAL Sreall L Caliaraed: 47,05, 200
*  Phantoni: Flat Phantoan 5.0 (hackls Type: QDOOIPS0A A Serfal: 1002

s Measurernent 5¥W: DASYS, VA2 Ruild 137 SEMOCAD X Yersdan 10 Rild 57

Pin250 mW /d=10mm, disi=3.0mm (ES-Probey/Zoom Scan | 7x7xTWCube 0 Measuremen
grid: ds=5me, dy=3mm, dz=5mm

Reterence Valwe = 934 Vim: Power Drifl = -0.00036 JB

Peak SAR (extrapolated) = 17.4 Wike

SAR(T g) = 9.45 mWig; SAR(10 g) = 5 mW/g

Mfaimum value of SAR (messured) = 12 mW/g

20

Tdi = 1ImWig
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Measurement Conditions
DASY sysbert eonlicucalion, as fr as nok

wan on pace 1

DASY Version DASYS ' W52
Extrapelation Aupwarwsd Fetrapciation
Phantom Modular Flal Phanlom Y50
Distamce Dipole Coenter = TSL 10 o willl Spaten
Zoom Scan Resohtion d. dy. dz = % mm -
Frequancy 1900 MHz £ 1 MHz
Head TSL parameters
The followeng paramelers and calouations were applied,
Temperature Permittivity Conductivity
Hominal Head TSL parameters et iy o A0 1.40 mba'm
Measurad Head T5L parameters {220 % 0.2)°C 398 +6% 1.44 mho/m + 6 %
Head TSL temperature during test {(21.5202)°C - frbce
SAR result with Head TSEL
SAR averaged over 1 em” {1 g) of Head TSL Comdition
HAR measured 2E0 mW irged power 100 mW g
LAR nommaized naerralized to 1W AD0 MW (g
EAR for neminal Head TSL parametars rarralized to W 30.3 mW ig £ 17.0 % [k=2}
AR avoraged over 10 cm’ (10 g of Hasd TSL oondition
SAR measured 250 mW Ingul power GEZ MW g
SAR normalized reHTralzed o 1 2 miW g
SAR Tor nomingl Head TSL parametss mmmalizad o W 2007 mW ig & 16.5 % (=2}
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Body TSL parameters
The following parameters and calculalions wene applind. R
Temperatura Pamittivity Conductivity
Nominal Body TSL paramelers 220G 533 1.52 mko'm
Maasured Body TSL parametors (22002 °C S35x6% 1.58 mhofm £ & %
Body TSL temporature during test (H.Z2202)°C -
SAR result with Body TSL
SAR averaged over 1 cm' (1 g} of Body TEL Conditian -
S50R messured 250 vy INpILE geoweer 0.8 W o g
SOH noamalized marmalized b TW 412 mW i g
SR for nomingl Body TSL parameters narmalized to W 404 mWW { g £17.0 % {k=2)
SAR averaged over 19 cm’ (10 g} of Body TSL contion
SRR measured 250 mYW input power S.Ad W g
S8R nosmalized normaiized b 18 21EmW /g
SR lor naminal Bady TEL parameters nommaized b 1W 21.5 mW i g £16.5 % (k=2)
Cenificate Mo: D190 2-5e028_Mow(E Faga < af 9
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DASYS Validation Report for Head TSL

Diate Time: 24,1 1.2000% 1 3: 20502
Test Laboeatory: SPEAG, Zurich, Switzerland
DUT: Dipole 1900 MHz; Type: DIY00%2; Seral: D900V - SN:5A025

Communication System: CW: Frequency: 1900 MTEz; Dty Cyele: 111
Medinm: HSL L11 BB
Medium parameters used: [= 1900 MHz: 5= 1.44 mho/m; £, = 39.9; p= 1000 kg/m*

Phantom sectien: Flal Section
Measurement Standard: DASY 5 (IEEETEC/ ANSI CaI 1922007

ARYS Configuration:
& Probe: ESI0VE - SMEM5: CoavF(E 09, 509, 5095 Calibrated: 26,06, 3000
s Sensor-Sarlce: 3mm idechamical Swrfce Delectiony
*  Electronics: DAES Sat01: Calibrated: 07432005
®  Phamtom: Flat Phantor 5.0 4 fontic Type: QRUIOOPS0AA: Seral: 1001

* s SWe DASYS VST Build 157 SEMCAD X Version 140 Build 57

Pin=150 mW /d=10mm, dist=3.0mm (ES-Probe)}Zoom Scan (7xTx7WCube 0: Measurcment
prid: de=3mim, dyv=3mm. de=5mm

Reterence Valug = 96,4 Vim: Power Drift = 0,037 B

Peuk SAR {extrapolated) = 18.2 Wikg

SAR(1 g = 10 mW/e: SAR(I0 ) = 522 mWig

Maximum value of SAR (measured) = 12.5 mWie

5
= Il

20

26

hdl = IL5mWig
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DASYS Validation Report for Body

Dt Time: 17.1 L.200% 13:08:34
Test Lobomtory: SPEAG, Zurich, Switzerland
DUT: Dipole 1900 MHz; Type: DIV Serial: DI90VE - SN:50028

Communication System: CW: Frequeney: 1900 MHz; Duty Cyvele: 110

Mfedium: MSL ULD BR

Medium pacameters used: = 1500 MHz: o = 1.58 mbho/m: & = 53.6: p= 1000 kg/m”
Phantom seciion: Flat Section

Measurement Standand: DASY S (IEERTEC/ANS] CH3.19-2007)

DASY S Configuration:
= Probe; ES2DVE - SME205; Conyi4.39, 4,50, 4597 Calibrated: 26.06.20809
*  Sensor-Surface Joem (Mechanical Surfice Deecticn)
= Elestronles: LAES Sncl; Callbeated: 0703, 2000
= Phantom: Flet Phontom 3.0 (back | Type: QDAGOPS0AA: Serlak 1002

s Alessmement SWs DASY S Y2 Build 157 SEAMOCATY X Verslon 14.0 Batk] 57

PinZ50 mW /d=10mm, dist=3.0mm (ES-Probe)}/Zoom Scan (Tx7x7)Cube 08 Measarement
prad: de=5mm, dy=5mm, dr=5mm

Reference Value = 05,9 Vim; Power Drift = 000895 dB

Peak SAR (extrapolated)= 17.7 Wikg

SAR{] g2 = 10,3 mW/g; SAR(10 g) =544 mWig

hluximum value of SAR imeasured) = 13 mW/g

25

O dB— 13m'Wwig
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